QuadGuard Elite

M10 [24"]

Product Description Assembly Manual

TRINITY
‘ ' Ahead of the Curve®



QuadGuard®Elite M10 [24”]

The QuadGuard® Elite M10 has been tested pursuant to AASHTO MASH specifications. This system
has been deemed eligible for Federal-aid reimbursement on the NHS by the FHWA.

Product Description
Assembly Manual

A} 4
TRINITY

15601 Dallas Parkway
Suite 525
Addison, Texas 75001

Warning: The local highway authority, distributors, owners, contractors,
lessors, and lessees are RESPONSIBLE for the assembly, maintenance, and
repair of the QuadGuard® Elite M10. Failure to fulfill these
RESPONSIBILITIES with respect to the assembly, maintenance, and repair
of the QuadGuard® Elite M10 could result in serious injury or death.

Important: These instructions are for standard assembly specified by the
appropriate highway authority. In the event the specified system assembly,
maintenance, or repair would require a deviation from standard assembly
parameters, contact a Trinity Highway representative. This system has been
deemed eligible by the FHWA for use on the NHS under strict criteria utilized by
that agency.

This manual must be available to the worker overseeing and/or assembling the product at
all times. For additional copies, contact Trinity Highway directly at (888) 323-6374 or visit
TrinityHighway.com.

The instructions contained in this manual supersede all previous information and manuals. The
information, illustrations, and specifications in this manual are based on the latest QuadGuard®
Elite M10 system information available to Trinity Highway at the time of printing. We reserve the
right to make changes at any time. Please contact Trinity Highway to confirm that you are referring
to the most current instructions.

QuadGuard® is a registered trademark of Energy Absorption Systems, Inc. Part No. 620076
© 2021 Trinity Highway Products, LLC
TrinityHighway.com 1 Revision C September 2021



https://trinityhighway.com/contact/
https://trinityhighway.com/contact/

Table of Contents

Customer SErvice CONTACES .......uuiiiiie i e e e e e e e e e e e e e e e s snnnnaeeeeean 3
ADBDIEeVIatioNS ... 3
Important INtrodUCOry NOTES ... 3
Safely SYMDOIS ...t 4
Safety RUIES fOr ASSEMIDIY ........uuiiiiiiiii e nnanees 4
Limitations @nd WarniNgGS........cooi oottt e e et e e e e e e e e eea e 5
SYSIEM OVEIVIEW ...ttt e e e e e et e e e e et e e st r e e e e e e e e s neeeaeeeeas 6
[aTSY oT=To1 0 a1 o] o1 a o [RPTEEERE R OOOPPIRt 6
System AsSEMDIIES......cooooiiiii i, 7
SeleCt TranSitioN ..o 15
RecoOMMENd TOOIS ... 16
Site Preparation/FOuNdation ...............uuiiiiiiiiiiii e 18
FouNdatioN/ANCROIING ......eiiiiiiie ettt e e e e e e et e e e anes 19
Trinity Highway Approved Adhesive Anchoring SYStEM ..........coooiiiiiiiiiiiiieeee e 20
RV o= I Y T g o T = S 20
Anchor Assembly Cautions for Steel ReDar.............oovvviiiiiiiiiiiiiiieeeee e 21
o]y Pdo] a] = [N g o o Vo] £ PSS 22
Measuring the WIdth ... e e e e eeeees 25
F =T = a ] o] Y e o Yo =0 [ =S 26
Tension Strut Backup........ooooee i 26
Pre-Assembled System Installation INStructions..............ccuviiiiiii s 40
QuadGuard® Elite M10 Final Inspection Checklist.............ccceiiiiiiiiiiiicieece e 41
Y =TT g1 (=T F= et YR= T o To I =T o = | PSPPSR 42
Visual Drive-By INSPECHION .......coiiiiiiiiiiiii e 42
A= 11 O o T g 1= 7= Yo £ o I 42
Post-Impact INSIIUCHIONS........oeei e 44
Parts Ordering ProCEAUIE ............ueiiiiii ettt e e e e e e e 47
Maintenance FIOW Chart .............ooiiiiiieii e e e e e e e e e e e e e e nnnes 47
D = 1 T T P 48
QuadGuard® Elite M10  QGEMTSCVR-U ......oiiiiiiiiee e 48
TS Concrete Pad 618686 ..........ccooiiiiiiieeeee 49
TS Concrete Pad 8” W/Rebar B18686 .........c.cuvueiiiiieeiiieeeeeee e 50
TS Concrete Pad 8” wo/Rebar 618686 ............ccooeiiiiiiiiie e, 51
4” Offset Safety Shape Transition QGEMTSCVR-TALR .......ccooiiiiiiiiiiiieeeeeeen 52
6” Offset Single Slope Transition QGEMTSCVR-TOLR........cccooiiiiiiiiiiiiiieeeeeeeeeee e 53
Thrie-Beam Transition QGEMTSCVR-TTLR.....oiiiiiiiiiee e 54
End Shoe Transition QGEMTSCVR-ESLR ......cooiiiiiiiiiiiiiiiiiiiiiieeeeeeeeeeveveeveevveeeveevveeeveeennees 55
Extended End Shoe Transition QGEMTSCVR-SPE .........ooiiiiiiiiiiiiiiiiiiieiiiieeeeeieeeeee 56
31" W-Beam Transition QGEMTSCVR-TWLR .....ccoiiiiiiiee e 57

TrinityHighway.com 2 Revision C September 2021



https://trinityhighway.com/contact/

Customer Service Contacts

Trinity Highway is committed to the highest level of customer service. Feedback regarding the
QuadGuard® Elite M10 system, its assembly procedures, supporting documentation, and
performance is always welcome. Additional information can be obtained from the contact
information below:

Trinity Highway

Telephone (888) 323-6374 (USA)
P +1 312 467 6750 (International)
Contact Link TrinityHighway.com/Contact

Abbreviations

AASHTO American Association of State Highway and Transportation Officials

FHWA Federal Highway Administration

MASH Manual for Assessing Safety Hardware
MUTCD Manual on Uniform Traffic Control Devices
NHS National Highway System

Important Introductory Notes

The performance of the QuadGuard® Elite M10 as designed, and approved for reimbursement by
the FHWA pursuant to its MASH standard, is dependent upon the proper assembly, deployment
and future maintenance of the system. These instructions should be read in their entirety and
understood before assembling the QuadGuard® Elite M10. These instructions are to be used in
conjunction with the assembly of QuadGuard® Elite M10 system and are for standard assemblies
only as specified by the applicable highway authority. If you need additional information, or have
questions about the QuadGuard® Elite M10, please contact the highway authority that has
planned and specified this assembly and, if needed, contact Trinity Highway Customer Service.
This product must be assembled in the location specified by the appropriate highway authority. If
there are deviations, alterations, or departures from the assembly protocol specified in this
manual, the device may not perform as tested.

Important: DO NOT use any component part that has not been specifically
approved for this system during the assembly or repair of this system.

This product has been specified for use by the appropriate highway authority and has been
provided to that user who has unique knowledge of how this system is to be assembled. No
person should be permitted to assist in the assembly, maintenance, or repair of this system that
does not possess the unique knowledge described herein. These instructions are intended for
an individual qualified to both read and accurately interpret them as written. These instructions
are intended only for an individual experienced and skilled in the assembly of highway products
that are specified and selected by the highway authority.

A Manufacturer's Drawing Package will be supplied by Trinity Highway upon request. Each
system will be supplied with a specific drawing package unique to that system. Such drawings
take precedence over information in this manual and shall be studied thoroughly by a qualified
individual who is skilled in interpreting them before the start of any product assembly.

TrinityHighway.com 3 Revision C September 2021



https://trinityhighway.com/contact/
https://trinityhighway.com/contact/

Safety Symbols

This section describes the safety symbols that appear in this QuadGuard® Elite M10 manual.
Read the manual for complete safety and assembly information.

Symbol Meaning

Safety Alert Symbol: Indicates Important, Caution, Warning, or Danger. Failure
to read and follow the Important, Caution, Warning, or Danger indicators could
result in serious injury or death to workers and/or bystanders.

Warning: Read safety instructions thoroughly and follow the assembly directions
and suggested safe practices before assembling, maintaining, or repairing the
QuadGuard® Elite M10. It is the responsibility of the installer to follow the
instructions contained in this manual. Failure to comply with these warnings could
result in increased risk of serious injury of death in the event of a vehicle impact.

Important: Please keep up-to-date instructions for later use and reference by
anyone involved in the assembly of the product.

Safety Rules for Assembly

* Important Safety Instructions *

This manual must be kept in a location where it is readily available to persons who are skilled and
experienced in the assembly, maintenance, or repair of the QuadGuard® Elite M10. Additional
copies of this manual are available from Trinity Highway by calling (888) 323-6374 or at
TrinityHighway.com/Contact. Please contact Trinity Highway if you have any questions
concerning the information in this manual or about the QuadGuard® Elite M10.

It is the responsibility of the installer to use appropriate safety precautions when operating power
equipment, mixing chemicals, and when moving heavy equipment or QuadGuard® Elite M10
components. Safety articles including but not necessarily limited to work gloves, eye protection,
safety-toe shoes, and back protection should be used.

Warning: It is the responsibility of the installer to use all safety measures
incorporating appropriate traffic control devices specified by the highway authority.
These measures must be used to protect all personnel while at the assembly,
maintenance, or repair site.

Warning: Failure to comply with these warnings could result in increased risk of
serious injury or death in the event of a vehicle impact with a system that has not
been accepted by the FHWA.

Warning: Use only Trinity Highway parts on the QuadGuard® Elite M10 for
assembly, maintenance, or repair. The use of component parts not specified herein
is strictly prohibited. The QuadGuard® Elite M10 assembled with Trinity Highway
Parts has been tested, approved, and accepted for state use by the FHWA. A
QuadGuard® Elite M10 Assembly using parts other than those specified herein has
not been tested, approved, or accepted for state use by the FHWA. Failure to follow
this warning could result in increased risk of serious injury or death in the event of
a vehicle impact.

TrinityHighway.com 4 Revision C September 2021



https://trinityhighway.com/contact/
https://trinityhighway.com/contact/

Limitations and Warnings

Trinity Highway contracts with independent crash testing facilities to test and prepare crash test
reports for FHWA review.

The QuadGuard® Elite M10 has been deemed eligible for reimbursement by the FHWA as
meeting the requirements and guidelines of MASH. These tests evaluate product performance
defined by AASHTO involving lightweight cars (approx. 2420 Ib. [1100 kg]) and full size pickup
trucks (approx. 5000 Ib. [2270 kg]). A product can be certified for multiple Test Levels. The
QuadGuard® Elite M10 Wide is certified to the Test Level(s) as shown below:

Test Level 3: 62 mph [100 kph]

These AASHTO directed tests are not intended to represent the performance of systems
when impacted by every vehicle type or every impact condition existing on the roadway.
This system is tested only to the test matrix criteria of MASH as approved by FHWA.

Trinity Highway expressly disclaims any warranty or liability for injury or damage to persons or
property resulting from any impact, collision or harmful contact with products, other vehicles, or
nearby hazards or objects by any vehicle, object or person, whether or not the products were
assembled in consultation with Trinity Highway or by third parties.

The QuadGuard® Elite M10 system is intended to be assembled, delineated, and maintained
within specific state and federal guidelines. It is important for the highway authority specifying the
use of a highway product to select the most appropriate product configuration for site
specifications. The customer should be careful to properly select, assemble, and maintain the
product. Careful evaluation of site layout, traffic speed/type, direction, and visibility are some of
the elements that require evaluation by the highway authority in the selection of a highway
product. For example, curbs could cause an untested effect on an impacting vehicle.

After an impact occurs, the debris from the impact should be removed from the area immediately
and the specified highway product should be evaluated and restored to its original specified
condition or replaced as the highway authority determines as soon as possible.

Warning: Do not assemble, maintain, or repair the QuadGuard® Elite M10 until
you have read this manual thoroughly and completely understand it. Ensure that
all Danger, Warning, Caution, and Important statements within the manual are
completely followed. Please call Trinity Highway at (888) 323-6374 if you do not
understand these instructions.

Warning: Ensure that all of the QuadGuard® Elite M10 Danger, Warning, Caution,
and Important statements within the QuadGuard® Elite M10 manual are completely
followed. Failure to follow this warning could result in serious injury or death in the
event of a collision.

TrinityHighway.com 5 Revision C September 2021



https://trinityhighway.com/contact/

System Overview

The QuadGuard® Elite M10 is a potentially reusable, re-directive, non-gating crash cushion for
roadside features of 24” [610 mm] or less in width with use of an approved transition. It consists
of energy-absorbing high density polyethylene cylinders surrounded by a framework of Quad-
Beam Fender Panels.

Important: Trinity Highway makes no recommendation whether use or
reuse of any part of the system is appropriate or acceptable following an
impact. It is the sole responsibility of the project engineer and/or the local
highway authority and its engineers to make that determination. It is critical
that you inspect this product after assembly is complete to make certain that
the instructions provided in this manual have been strictly followed.

The QuadGuard® Elite M10 system utilizes two types of Cylinders in a “staged” configuration that
are designed and tested to address vehicles as defined by MASH for both lighter cars and heavier,
high center-of-gravity vehicles.

Impact Performance

The 8 Bay QuadGuard® Elite M10 systems have successfully passed the requirements stipulated
in MASH, Test Level 3 tests with both the light car and pickup trucks at speeds of up to 62 mph
[100 kph] at redirection impact angles up to 25 degrees.

During head-on impact testing, within MASH criteria, the QuadGuard® Elite M10 has been shown
to telescope rearward to absorb the energy of impact. When impacted from the side, within the
applicable MASH criteria, it has been shown to redirect the vehicle back toward its original travel
path and away from the highway feature.

Warning: Itis the sole responsibility of the project engineer and/or local highway
authority and its engineer to ensure that the QuadGuard® Elite M10 and delineation
used meet all federal, state, specifying agency, and local specifications.

Warning: It is the sole responsibility of the project engineer and/or local highway
authority and its engineer to ensure that the QuadGuard® Elite M10 meets all
appropriate MUTCD and local standards.

> >

Inspect Shipping

Check the received parts against the shipping list supplied with the system before deploying the
QuadGuard® Elite M10. Make sure all parts have been received.

Important: The Manufacturer’'s Drawing Package supplied with the QuadGuard®

Elite M10 must be used with these instructions for proper assembly and should
take precedence over these general instructions.

Warning: Do NOT modify the QuadGuard® Elite M10 in any way.

> P

TrinityHighway.com 6 Revision C September 2021




System Assemblies

System assemblies that may be ordered in your particular QuadGuard® Elite M10 configuration.
Verify parts delivered and system details with the BOM (Bill of Materials) and system drawings
shipped with your system. Please call Trinity Highway if you have any system questions (p. 3).

Note: Parts and Assemblies are not shown to scale.

Monorail Assembly — 611354 (3540060-0800)

Item PN EAS PN Description Qty
1 611379 | 2760071-0000 Monorail, 3 Bay 2
2 611370 | 2760051-0000 Monorail, 1 Bays 1
3 608136 | 2760041-0000 Endcap, Monorail 1
4 619316 | 619316 Anchor Kit, Hilti, 330 ml, 3/4x7 (4) 12
5 113660 | 2699571-0000 Bolt, Hex, 5/8x3 1/2, G5 1
6 118100 | 2708231-0000 Washer, Lock, 5/8 1
7 003354 | 2704141-0000 Nut, Heavy Hex, 5/8, A563 1

TrinityHighway.com 7 Revision C September 2021




Backup Assembly - 618857

Item 7 placed
between |I-Beam
and Quad Panel

Item PN EAS PN Description Qty
1 618844 | 618844 Backup, TS, 24, QGE, W/Decal 1
2 611898 | 2760141-0000 Panel, Side, QG 2
3 003400 | 2699341-0000 Bolt, Rail, 5/8x2 4
4 003340 | 2704191-0000 Nut, Hex, 5/8, Rail 4
5 619316 | 619316 Anchor Kit, Hilti, 330 ml, 3/4x7 (4) 5
6 618536 | 618536 Extension, Backup, M10, QGE 1
7 618652 | 618652 Flt St 3/16x2x13, W/Holes 2
8 113573 | 2698015-0000 Bolt, Hex, 3/4x5, G5 2
9 003704 | 2704341-0000 Nut, Hex, 3/4, A563 DH 2

TrinityHighway.com

8 Revision C September 2021



Diaphragm Assembly — 619133

Item PN EAS PN Description Qty
1 625647 | 625647 Diaphragm, 24 1
2 611368 | 2760091-0000 | Monorail Guide 2
3 003704 | 2704341-0000 | Nut, Hex,3/4 Heavy, A563 DH 6
4 113555 | 2699121-0000 | Bolt, Hex, 3/4x2, G8 4
5 118089 | 2708201-0000 | Washer, Lock,3/4 4
6 618526 | 618526 Extension, Diaphragm, Angle 1
7 618652 | 618652 Flt St 3/16x2x13, W/Holes 2
8 118563 | 118563 Bolt, Hex, 3/4x9, G5 2

TrinityHighway.com

Revision C September 2021



ME3 Cylinder Assembly — 618702

TrinityHighway.com 10 Revision C September 2021




ME2 Cylinder Assembly — 618649 & ME1 Cylinder Assembly - 618538

TrinityHighway.com 11 Revision C September 2021




Fender Panel Assembly (2 per Bay) — 608235 (3540585-0000)

o
Tighten nut to
® ® S iniﬂThreads
o
o
//A\\ ,—/” @
[ o
| ; ®
L J
®
.E
®
&
®
®
Item PN EAS PN Description Count
611832 | 2760081-0000 | Fender Panel
118614 | 118614 Bolt, Rail, 5/8x2, G5

003340 | 2704191-0000 | Nut, Hex, 5/8 Rail

617045 | 2708841-0000 | Washer, Mushroom

116878 | 2706604-0000 | Screw, Flat, 5/8x5, G8, Socket
003354 | 2704141-0000 | Nut, Hex Heavy, 5/8, A563A
003300 | 2708291-0000 | Washer, Flat, 5/8x1 3/4

117459 | 2715343-0000 | Spring, Die, 1 1/4 ODx5/8x1 1/2

N[O |WIN|—=
AlalalalalNdIN|—

TrinityHighway.com 12 Revision C September 2021




Nose Assembly — 627522

Assembly No. PN Description Width
618842 605099 | Belt, Nose, 84 5/8, Gray 24.0” (610 mm)
618843 605100 | Belt, Nose, 84 5/8, Yellow | 24.0” (610 mm)

Item PN EAS PN Description Qty
1 See Table Belt, Nose, 84 5/8, QGE, 24, GorY 1
2 606689 | 2021657-0000 | Cylinder, Nose, HDPE, 28x20 1
3 612253 | 2753071-0000 | Plate, Nose Cylinder 1
4 606330 | 2760504-0000 | Clamp, Nose Belt 2
5 614666 | 2760009-0000 | Stop, Tab, Wrap, Weldment 6
6 004489 | 004489 Bolt, Hex, 5/8x9, A325 1
7 113660 | 2699571-0000 | Bolt, Hex, 5/8x3 1/2, G5 1
8 118570 118570 Bolt, Hex, 5/8x2, G5 6
9 003300 | 2708291-0000 | Washer, Flat, 5/8x1 3/4 9
10 118100 | 2708231-0000 | Washer, Lock, 5/8 2
11 003354 | 2704141-0000 | Nut, Hex, 5/8 Heavy, A563A 2
12 113474 | 2698181-0000 | Bolt, Hex, 1/2x3 1/2, G5, Fully Threaded 2
13 118009 | 2708011-0000 | Washer, Flat, 1/2x1 3/8 4
14 118082 | 2708181-0000 | Washer, Lock, 1/2 2
15 115939 | 2704011-0000 | Nut, Hex, 1/2 2
16 118614 118614 Bolt, Rail, 5/8x2, G5 6
17 003340 | 2704191-0000 | Nut, Hex, 5/8 Rail 6

Note:

TrinityHighway.com

Contact Customer Service for other color options (p. 3).

13 Revision C September 2021



https://trinityhighway.com/contact/

Hit Indicator - 610237

ONgRS
|

OR T o LC!

o i

i

(4 N

=

77’//\
b
5
: 5
X
®
Item PN EAS PN Description Qty

1 610238 | 3540462-0000 | Hit Indicator 1
2 113467 | 2701111-0000 | Bolt, Hex, 1/2x1, G5 2
3 118082 | 2708181-0000 | Washer, Lock, 1/2 2
4 115939 | 2704011-0000 | Nut, Hex, 1/2 2
5 116891 | 2706451-0000 | Screw, HWH, 1/4x1, Self-Drill/Tap 2
6 118013 | 2708101-0000 | Washer, Flat, 1/4x1 2

TrinityHighway.com

14

Revision C September 2021



Select Transition

Note: A proper Transition Panel or Side Panel must be used on each side of the Backup. A Side
Panel is not needed when a Transition Panel is used. Several types of transitions are available
for use with the QuadGuard® Elite M10 (Figures 1 — 5). The correct Panel(s) to use will depend
on the direction of traffic and what type of barrier or road feature the QuadGuard® Elite M10 is
shielding. Contact Customer Service prior to deployment if you have any questions (p. 3).

Important: The QuadGuard® Elite M10 is available with transitions to concrete
barrier, guardrail, and other roadside features.

Figure 1 Figure 2
Safety Shape Barrier, 4” Offset Single Slope Barrier, 6” Offset

Figure 3 Figure 4
Quad to Thrie-Beam Guardrail Vertical Wall End Shoe
With Wheel Deflector

TrinityHighway.com 15 Revision C September 2021



https://trinityhighway.com/contact/

Figure 5
Quad to W-Beam Guardrail

Recommend Tools

Documentation

¢ Manufacturer's Assembly Manual
¢ Manufacturer’'s Drawing Package

Personal Protective equipment

e Eye Protection
e Gloves
o Safety Toe Shoes

Cutting equipment

Rotary Hammer Drill

Rebar cutting bit

Concrete drill (Double Fluted*) bits — 22 mm [7/8”]
Grinder, Hacksaw or Torch (optional)

Drill motor

Drill bits 1/16” through 7/8”

Important: Trinity Highway recommends using Double Fluted drills to achieve
required tensile strength when assembling the approved anchoring system.

TrinityHighway.com 16 Revision C September 2021




Hammers

Sledgehammer
Standard hammer

Wrenches

Heavy duty impact wrench

Standard adjustable wrench

1/2" drive Sockets: 9/16", 11/16", 3/4", 15/16", 1 1/8", 1 1/4"
1/2" drive Deep Sockets: 15/16", 1 1/4"

1/2" drive Ratchet and attachments

1/2" drive Breaker Bar - 24" long

1/2" drive Torque Wrench: 200 ft-b

Crescent Wrench: 127 [300 mm]

Allen Wrench: 3/8”

Impact Wrench: 1/2"

Important: Because every impact is different, Trinity Highway makes no
recommendation whether use or reuse of any part of the system is
appropriate or acceptable following an impact. It is the sole responsibility
of the project engineer and/or the local highway authority and its engineers
to make that determination. It is critical that you inspect this product after
assembly is complete to make certain that the instructions provided in this
manual have been strictly followed.

Miscellaneous

Note:

Traffic control equipment

Lifting and moving equipment - Minimum 5,000 Ib. capacity required
Air Compressor (100 psi) and Generator (5 kW)

Pry bar

Drift pin 300 mm [12”]

Center punch

Tape measure 25’ [7.5 m]

Chalk line

Concrete marking pencil

Nylon bottle brush for cleaning 7/8” drilled holes

Rags, water, and solvent for touch-up

Chain, 3/8” grade 40, 20’ [6 m] with 1/2” [13 mm] hooks
Acetylene torch

The above list of tools is a general recommendation and should not be considered

an extensive list. Depending on specific site conditions and the complexity of the
assembly specified by the appropriate highway authority, the required tools may vary.
Decisions as to what tools are needed to perform the job are entirely within the discretion
of the specifying highway authority and the authority’s selected contractor performing the
assembly of the system at the authority’s specified assembly site.

TrinityHighway.com 17 Revision C September 2021




Site Preparation/Foundation

A QuadGuard® Elite M10 should be assembled on an existing or freshly placed and cured
concrete foundation (4000 psi [28 MPa] minimum). Location and orientation of the concrete base
and attenuator must comply with project plans or as otherwise determined by the resident project
engineer.

Recommended dimension and reinforcement specifications for new concrete foundations are
provided in Trinity Highway Concrete Foundation drawing, supplied with the system. The system
may only be assembled on reinforced concrete roadway (minimum 6” [150 mm] thick). Assembly
cross-slope shall not exceed 8% and should not twist more than 2% over the length of the system;
the foundation surface shall have a light broom finish.

8% (5°) (12:1)
MAXIMUM

— Al 1N !

LEVELING PAD
(SHOWN EXAGGERATED FOR
CLARITY)

Figure 6
Cross-Slope

Caution: Accurate placement of all steel rebar is critical to avoid interference with
the concrete anchor bolts.

Warning: Location of the Backup in relation to nearby objects will affect the
operation of the attenuator. Upon impact, the Fender Panels telescope rearward
and extend beyond the rigid Backup as much as 25” [635 mm]. Position the Backup
so that the rear ends of the last Fender Panels are a minimum of 25” [635 mm]
forward of objects that would otherwise interfere with movement of the rearmost
Fender Panels. Failure to comply with this requirement is likely to result in system
performance which has not been crash tested pursuant to MASH criteria and may
also cause component damage which will necessitate maintenance or
replacement of the system.

Warning: Ensure that there is proper site grading for the QuadGuard® Elite M10

placement as dictated by the state or specifying agency pursuant to the AASHTO
Roadside Design Guide.

TrinityHighway.com 18 Revision C September 2021




Foundation/Anchoring

Warning: lItis the responsibility of the local DOT or appropriate highway authority
to ensure that this assembly conforms to the AASHTO Roadside Design Guide.

Warning: It is the responsibility of the installer to ensure that your assembly
procedure meets all appropriate Occupational Safety and Health Administration
(“OSHA”) and local standards.

Asphalt Installations

Systems with a Tension-Strut Backup may be temporarily installed in construction zones on
asphalt. Assemblies on Asphalt Concrete (“A.C.”) must provide a minimum of 3” [76 mm] layer
of asphalt over a minimum of 3” [76 mm] layer of Portland Cement Concrete (“P.C.C.”),
6” [152 mm] layer of asphalt over 6” [152 mm] layer of subbase, or 8" [200 mm] layer of asphalt
with no subbase.

Important: Only 18” [460 mm] threaded rods, utilizing Trinity Highway approved
adhesive, can be used with asphalt foundations (p. 20). Contact Trinity Highway
for a complete list of approved adhesives (p. 3).

Concrete Installations

For concrete installations, the QuadGuard® Elite M10 system should be installed only on an
existing or freshly placed and cured concrete base (4000 psi [28 MPa] minimum). Orientation of
the concrete base and the attenuator must comply with the project plans or as otherwise
determined by the resident project engineer or appropriate highway authority.

Recommended dimension and reinforcement specifications for new concrete pads can be found
on the standard drawings.

The QuadGuard® Elite M10 may be installed on any of the following foundations using the
specified anchorage:

Foundation A: Reinforced Concrete Pad or Roadway

Foundation: 6" [152 mm] minimum depth P.C.C.

Anchorage: Approved adhesive with 7” [180 mm] studs at 5 1/2” [140 mm] embedment
Foundation B: Asphalt over P.C.C.

Foundation: 3" [76 mm] minimum asphalt concrete (A.C.) over 3” [76 mm] minimum P.C.C.
Anchorage: Length of anchor required is 18” [460 mm] studs at 16 1/2” [420 mm] embedment
Foundation C: Asphalt over Subbase

Foundation: 6" [152 mm] minimum A.C. over 6” [152 mm] minimum Compacted Subbase (C.S.)
Anchorage: Approved adhesive with 18” [460 mm] studs at 16 1/2” [420 mm] embedment
Foundation D: Asphalt Only

Foundation: 8" [200 mm] minimum A.C.

Anchorage: Approved adhesive with 18” [460 mm] studs at 16 1/2” [420 mm] embedment

TrinityHighway.com 19 Revision C September 2021



https://trinityhighway.com/contact/

Trinity Highway Approved Adhesive Anchoring System

A Trinity Highway approved adhesive anchoring system is required to securely anchor crash
cushions. Each approved adhesive kit contains adhesive, studs, nuts and washers. Both vertical
and horizontal assemblies are possible using an approved adhesive anchoring system.

Vertical Anchors

Note: Read all Trinity Highway approved adhesive instructions before starting.
1) Prepare the Concrete Foundation

Warning: Do not allow anchoring adhesive to contact skin or eyes. See material
safety data sheet supplied with adhesive kit for first-aid procedures. Use only in
well-ventilated area. Do not use near open flame.

Warning: It is the responsibility of the installer to maintain a safe work area
including the use of standard work zone safety equipment & PPE: gloves, safety-
toe shoes, and eye / ear protection.

The anchor bolts (studs) that anchor the QuadGuard® Elite M10 Backup and/or Monorail
sections to the concrete foundation must be those shipped in the kit or of high strength steel
(120,000 psi [830 MPa] minimum tensile strength or equal). These studs must be set in
minimum 4000 psi [28 MPa] concrete. Allow the concrete to cure a minimum of seven days
before applying anchoring adhesive.

2) Drill Boreholes

Caution: It is the responsibility of the installer to consult OSHA silica
respiratory standard 29 CFR 1910.134 for debris removal from borehole(s)
and use Trinity Highway approved adhesive to achieve optimum tensile
strength. Do not use diamond drill bits for drilling boreholes.

Use the Monorail(s) and Tension Strut Backup as drilling templates. Use a rotary hammer drill
to drill the boreholes 7/8” [22 mm] diameter to the recommended depth. See the approved
adhesive instructions provided with adhesive kit. Check to ensure each borehole is drilled to
the proper depth and aligned with the part to be anchored per Anchoring Information table.

A 0 0 dllC
Stud Size | Orientation Bit Size Minimum Depth Torque Medium
3/4x6 1/2" Horizontal 7/8”" [22 mm] 51/4” [125 mm] 100 ft-Ib [136 N-m] | Concrete
3/4x7" Vertical 7/8” [22 mm] 5 3/4” [146 mm] 100 ft-Ib [136 N-m] | Concrete
3/4x18" Vertical 7/8” [22 mm] 16 3/4” [425 mm] 10 ft-lb [15 N-m] Asphalt

Important: When mounting on asphalt, initial torque shall be as shown
above. Due to the properties of asphalt, anchors may loosen over time. For
this reason, Trinity Highway recommends anchoring to asphalt only at
temporary locations. It is recommended to re-torque anchors in asphalt
every six (6) months to 10 ft-lb.

TrinityHighway.com 20 Revision C September 2021




3) Clean the Boreholes

Blow the concrete dust from the borehole using (90 psi) oil-free compressed air. Thoroughly
brush the borehole with a 7/8” diameter steel bristle tube brush and then blow it out again. If
the borehole is wet, completely flush it with water while brushing and then blow it clean to
remove all water using oil-free compressed air.

Note: Use of the Trinity Highway approved vacuum drilling equipment is authorized to replace
the blowing and brushing requirement of Step 3.
4) Apply Approved Adhesive

Fill the borehole 100% full.

Caution: Fill borehole 100% full so it is even with the pavement surface per the
adhesive manufacturer’s instructions.

5) Add the Washers and Nuts

Place a flat washer onto the stud then thread a nut on until the end of
the stud is flush with the nut (Figure 7).

6) Insert Studs in Boreholes and Wait for Adhesive to Cure

Push the stud down through the part to be anchored and into the
borehole.

Warning: Do not disturb or load the stud until the approved
adhesive material has fully cured (reference instructions
supplied with the approved adhesive kit).

(—

Figure 7
Anchor Application

Before Applied Torque
7) Torque the Nuts ( pp que)

Once the adhesive has fully cured, torque each nut to 100 ft-Ib.

Anchor Assembly Cautions for Steel Rebar

If steel rebar is encountered while drilling an anchor bolt borehole, apply one of the following
solutions:

1) Use a rebar drill bit for the rebar only and then switch back to the concrete bit to finish
drilling into the underlying concrete until the proper borehole depth is reached.

Caution: Do not drill through rebar without first obtaining permission to do so
from the project engineer.

2) Drill a new borehole down at an angle past the rebar to the proper depth. Anchor the
stud by completely filling both boreholes with an approved adhesive.

TrinityHighway.com 21 Revision C September 2021




Horizontal Anchors

The horizontal approved adhesive kit is the same as the vertical kit.

Caution: Fill borehole 100% full so it is even with the vertical concrete surface
per manufacturer’s instructions.

1) Follow the instructions supplied with your approved adhesive kit
Apply approved adhesive to each anchor per instructions.

2) Add the Washers and Nuts
Put washer and nut on stud so the nut is flush with end of stud.

3) Insert each Stud with Washer and Nut into Borehole

Push stud with washer and nut into borehole.

Important: The stud should be flush with the top of the nut in both vertical and
horizontal applications prior to tightening (Figure 8).

ORI ) CORRECT

INCORRECT

Figure 8
Horizontal Application
(Before Applied Torque)

Caution: Do not disturb or load the stud until the approved adhesive material has
hardened (reference approved adhesive kit instructions for hardening times).

4) Torque the nuts
Once the adhesive has fully cured, torque each nut to 100 ft-Ib.

TrinityHighway.com 22 Revision C September 2021




e B B BB VN5 B VI > B VEDZA > B AN > B §

ratatatealata =1

|t Tt Tt Dt Tl Tt Tl Tl |

Figure 10 Elevation View

KEY

1) Backup

2) Quad-Beam Fender Panel
3) Belt Nose

4) Cylinder

5) Diaphragm

6) Monorail

7) Hit Indicator

TrinityHighway.com 23 Revision C September 2021




How to Determine Left/Right
To determine left from right when ordering parts, stand in front of the system facing the road
feature. Your left is the system’s left and your right is the system’s right.

Figure 11

Left/Right FRONT
Counting the Number of Bays

One Bay consists of one Diaphragm, two Fender Panels, etc. The Nose Assembly is not
considered a Bay (Figure 12).

DIAPHRAGM

FENDER
PANELS

Figure 12
8 - Bay System

TrinityHighway.com 24 Revision C September 2021




Measuring the Width

The nominal width of the 24” parallel system is the width of the Backup (Figure 13). The
outside width of the system is approximately 6” [152 mm] wider than the nominal width. The
outside width of the system is not the same as the width of the Backup.

Figure 13
Width of a Parallel System

Juaa ard® 0 U 0 Z
Width 8 Bay - 62 mph [100 kph]
24” [610mm] QM10024E

~24” [610 mm] model QM10024E

Figure 14
8 - Bay System

TrinityHighway.com 25 Revision C September 2021




Assembly Procedures

Note: The Drawing Package supplied with the QuadGuard® Elite M10 must be used with these
instructions for proper assembly and should take precedence over these general instructions.

1) Determine Backup & Transition Type
The QuadGuard® Elite M10 uses a Tension Strut Backup.

A Transition Panel or Side Panel must be used on each side of the Backup (Figure 15). A
Side Panel is not needed when a Transition Panel is used. Several transitions are available
for the QuadGuard® Elite M10 (pp. 15-16).

Tension Strut Backup Side Panel

Side Panel

Tension Strut Backup

Figure 15
24” Tension Strut Backup

TrinityHighway.com 26 Revision C September 2021




2) Mark System Location

A

B.
C.

D.

Note:

Locate the centerline of the system by measuring the proper offset from the hazard. See
the drawing package supplied with the system.

Mark the centerline of the system with a chalk line.

Mark a construction line parallel to the center line and offset 6.5” [165 mm] to one side
as shown in Figure 16.

The edge of the Monorail will be placed on this line.

The concrete pad must comply with the Manufacturer's Drawing Package supplied with

the system.

Warning: Only Strong Soil, AASHTO M147 with static performance >90% is to
be used with the assembly of a transition in soil.

Warning: Location of system with respect to the hazard is critical and dependent
on the type of Transition Panel used. See the project plans supplied with the
system for details.

[ /
/ /

/:I ‘l
/ /’
] CENTERLINE OF SYSTEM // _ ¢ MU E—
. CONSTRUCTIONLINE ~777 _ 165mm[6.57
Figure 16

(Top view of concrete pad)
Locating Construction Line

TrinityHighway.com 27 Revision C September 2021




3) Anchor the Backup and Monorail

See Figure 17 (showing Backup Assembly) and Figure 19 (showing Monorail deployment).
Also refer to the drawing package and the approved anchoring instructions (p. 20).

Warning: Location of the system as determined by the proper highway authority
is critical and dependent on the type of Transition Panel used. Consult project
plans supplied by the applicable highway authority with the system for details.

Step 1. Tension Strut Backup Assembly (Figure 17)

Locate the Backup and Monorail on the pad with the side of the Monorail on the
construction line (Figure 19). Verify that applicable Transition Panels fit properly before
anchoring the Backup. Drill 5 3/4” [146 mm] deep anchor holes in the pad using the Backup
as a template. Do not drill through pad. Anchor the Backup to the concrete pad using
approved adhesive kits (p. 20).

TENSION STRUT BACKUP

o
<< / : APPROVED ADHESIVE
WITH 3/4” x 7
o ANCHOR ASSEMBLY

Figure 17
Anchoring Tension Strut Backup to Foundation

TrinityHighway.com 28 Revision C September 2021




Step 2. Monorail Assembly

Locate the Monorail on the construction line as shown in the Monorail Assembly drawings.
Drill 5 3/4” [146 mm] deep anchor holes using the Monorail as a template (Figure 19). Do
not drill through the pad. Anchor each Monorail section using the provided approved
adhesive Kits.

Warning: Improper alignment at the Monorail Splice Joints will prevent proper
system collapse during an impact.

Warning: Every hole and slot in Backup and Monorail must have an approved
adhesive stud anchoring it.

ANCHOR
NT——T T ] CAUTION: 1 1/2” [38 mm]
WASHER ] KMaximum stud height
ROADWAY BACKUP OR MONORAIL
Figure 18
Proper Stud Height
4” [100 mm]

'oooool [o o ® o lo“o} [

IRl L %< s/ CENTERLINE

| CONSTRUCTION LINE

CONCRETE PAD
Figure 19
Backup and Monorail Location for Tension Strut Backup

It is important to align each Monorail segment vertically to (x1/16” [2 mm]) (Detail 16a).

Anchor each Monorail section using the provided Trinity Highway approved adhesive Kkit.
Do not drill though foundation.

Top surfaces
(1/16” [2mm] 7

Tongues must be
’ fully inserted

\~

Figure 20
Rail Height and Alignment

Detail A

TrinityHighway.com 29 Revision C September 2021




4) Attach Side Panels / Transition Panels to Backup Assembly

Attach the Transition Panel or Side Panel as appropriate to each side of the Backup. Refer to
Figure 21 and the drawing package for more information.

Note: A Side Panel is not needed when a Transition Panel is used.

5/8” RAIL NUT

Figure 21
Side Panel/Transition Panel Attachment

TrinityHighway.com 30 Revision C September 2021




5) Attach Monorail Guides

Attach Monorail Guides to Diaphragms as shown in Figure 22, and the Diaphragm Assembly
drawing.

DIAPHRAGM

3/4” LOCK WASHER

3/4” HEX NUT

3/4” x 2” HEX BOLT, G8

Figure 22
Monorail Guide Attachment

TrinityHighway.com 31 Revision C September 2021




6) Deploy Diaphragms
Orient a Diaphragm so that the front face of the Quad-Beam shape faces toward the Nose of
the system as shown in Figure 23. Slide one Diaphragm all the way to the Backup to ensure
the system is able to collapse properly during impact. Once this has been verified, slide the
Diaphragm forward to approximately 32" [813 mm] in front of the Backup. Orient and slide all
Diaphragms onto Monorail and position each approximately as shown below (Figure 24).

] TOWARD NOSE
0

BACK 0 FRONT

T
'
==

QUAD-BEAM

Figure 23
Diaphragm Orientation

32” [813 mm] (Typical) 32” [813 mm] (Typical)
[— _—

-

7
,E\\ /’1

A
=

VAN
MLV

TS 7o
W)

W)
ARV

£

£

)
T o
T\

ek
I
[
[

Figure 24
Diaphragm spacing

7) Attach End Cap
Attach End Cap to the Monorail as shown in Figure 25 and the Monorail Assembly drawing.

i1 u"kq1M0N0RAm
= NN = 5/8” LOCK WASHER
2 L&
@V ‘?H‘& > P
5/8” x 3 1/2” G5 HEX BOLT —— > =
5/8” HEX NUT (SMALLER)
END CAP
Figure 25

End Cap Attachment
TrinityHighway.com 32 Revision C September 2021




8) Fender Panel Attachment

Starting at the Backup and working forward, assemble Left and Right Fender Panels as shown
in Figure 27.

Step 1.  Place the Fender Panel so that the center hole of the rearward Diaphragm is lined
up with the approximate center of the slot in the Fender Panel.

Attach the Mushroom Washer Assembly as shown in Figure 27 but do not tighten at this
time. (This helps to balance the Fender Panel.)

Step 2.  Slide the Fender Panel forward until the holes in the Fender Panel line up with the
holes in the forward Diaphragm.

Step 3.  Use a drift pin to align the center hole of the Fender Panel with the center hole of
the Diaphragm.

Step 4. Attach the front of the Fender Panels to the next Diaphragm using two rail bolts
and large hex nuts per side. Use only the top and bottom holes; leave the center hole open
until the next Fender Panel is attached.

11/4” [32 mm] 11/16” [24 mm]

Figure 26
Rail Nuts are Oversize
Important: Do not mix the 5/8” rail nuts (larger) with the 5/8” heavy hex nuts
(smaller) (Figure 26).

HEX NUT 5/8
FLAT WASHER 5/8x1 3/4
SPRING,1 1/4 OD x5/8x1 1/2

FLAT SCREW 5/8x5, G8 -

MUSHROOM WASHER
RAIL NUT 5/8

RAIL BOLT 5/8 //

Figure 27
Fender Panel Assembly
TrinityHighway.com 33 Revision C September 2021




Be sure Mushroom Washers lay flat against the Fender Panel as shown below. Stand-off on
Mushroom Washer must be seated completely through slot (Figure 28).

FENDER PANEL ~ STAND-OFF

N
MUSHROOM | 1V
WASHER —_|
-TL

CORRECT INCORRECT

Figure 28

Continue attaching Fender Panels until you reach Diaphragm No. 2. Figure 29 shows the location

of Diaphragm No. 2. DIAPHRAGM #2
NVAWANS T — — — — I 5
g = = X | =9 =y = g
sF &= 5 5 = eI 4 e A5 4
J) A VA B : — — — — )

Figure 29
Locate Diaphragm No. 2

9) Cylinder Assembly

All QuadGuard® Elite M10 systems utilize three Cylinder types. Bay 1 contains a Cylinder with
ME1 stenciled on the outer surface. The remaining Bays will contain Cylinders with ME2 or
ME3 stenciled on the outer surface. The Nose Assembly contains a single walled 28” outside
diameter Cylinder with QEN stenciled on the surface. For specific Cylinder quantities and
placement, see reference drawings in back.

Warning: Placing the wrong type Cylinder in the nose or any Bay may result in
impact performance outside of MASH criteria.

TrinityHighway.com 34 Revision C September 2021




10) Attach Rear Most ME3 Cylinder

Beginning at the Backup, place Backup Extension in place, locate and position a ME3 Cylinder
such that it is centered to the mounting holes. Fasten to Backup using 3/4"x5” hex bolts, hex
nuts, and bar washers. Slide the rear most Diaphragm towards the Cylinder such that no gaps
exist between the Backup, Cylinder, and Diaphragm.

NUT, HEX,3/4

BACKUP EXTENSION

FLT ST 3/16X2x13,

N
WIHOLES\ N
SN ME3 CYLINDER ASSEMBLY

FLT ST 3/16x2x13, W/HOLES

BOLT, HEX,3/4x5

Figure 30
Typical Backup ME3 Cylinder Assembly

11) Attach Remaining ME3 Cylinders

Continue attaching the ME3 Cylinders to their common diaphragms using 3/4"x9” hex bolts.
Work forward from the Backup and attach ME3 Cylinders as you proceed forward. Be sure to
remove any clearance between the ME3 Cylinders and their adjacent Diaphragms.

TrinityHighway.com 35 Revision C September 2021




12) Attach the ME2 &ME1 Cylinders

Attach ME2 Cylinders with Diaphragm Extensions to the appropriate Bays in the same manner
used to attach the ME3 Cylinders.

Attach ME1 Cylinder with Diaphragm Extension to Bay 1 in the same manner used to attach
the ME2 & ME3 Cylinders.

FLT ST 3/16x2x13, W/HOLES
ME3 CYLINDER ASSEMBLY

NUT, HEX,3/4

DIAPHRAGM EXTENSION

ME2 CYLINDER

FLT ST 3/16x2x13, W/HOLES
BOLT, HEX,3/4x9

Figure 31
Typical ME3 Cylinder Mounting

TrinityHighway.com 36 Revision C September 2021




13) Attach Nose Cylinder

Attach the Nose Cylinder using two 5/8” bolts through the Nose Cylinder Plate, Nose Cylinder,
and Diaphragm (Figure 33). Secure each 5/8” hex bolt with flat washers, lock washers, and
hex nuts. Torque bolts to 20 ft-Ib [27 N-m] minimum, 25 ft-Ib [34 N-m] maximum.

BOLT, HEX,5/8x9

WASHER, FLAT,5/8x1 3/4

QEN CYLINDER ASSEMBLY

BOLT, HEX,5/8x3 1/2

5/8 ASSEMBLY FASTENERS

Figure 33
Attach Nose Cylinder to First Diaphragm

TrinityHighway.com 37 Revision C September 2021




14) Attach Nose Belt

Finally attach the Nose Belt to the Fender Panels using 5/8” x 2” long hex bolts (6), 5/8” flat
washers (24) and 5/8” hex nuts (18), through the Belt Clamps (Figure 34).

The Nose of the system may be delineated to comply with local codes (chevron, reflectorized
sign, etc.).

Warning: Placing the wrong type Cylinder in the Nose or any Bay may result in
impact standards outside of MASH criteria.

Adjust the hex nuts so that the faces of the flat washers are flush with the outside humps of

the Fender Panels (Figure 34).
NOSE BELT
BOLT, HEX,5/8x2, G5 \ {

WASHER, FLAT,5/8x1 3/4

STOP, TAB, WRAP, WELDMENT

WASHER, FLAT,5/8x1 3/4

RAIL NUT 5/8
RAIL BOLT 5/8x2

NOSE BELT CLAMP

Figure 34

NUTS ARE WELDED INSIDE STOP
TAB AND ARE NOT SEPARATE

STOP, TAB, WRAP, WELDMENT

WASHER, FLAT,5/8x1 3/4

BOLT, HEX,5/8x2 \ 5

6
A
CLAMP, NOSE BELT /

BOLT, HEX,1/2x3 1/2

) WASHER, FLAT, 1/2x1 3/8
Figure 35

Attach Nose Belt to Fender Panels
TrinityHighway.com 38 Revision C September 2021




15) Attach Hit Indicator to Diaphragm No. 1

The Hit Indicator should be the last component attached to the system. Fasten the Hit Indicator
to the first Diaphragm with the hardware provided as shown in Figure 36. Offset component to

right side of Diaphragm.

Step 1.  Position Hit Indicator on 15t Diaphragm. Center Hit Indicator 2 1/2" from edge of
Diaphragm for 24” systems. Drill one 1/4" hole as needed to set bracket tab in

Diaphragm.
Step 2.  Attach hit indicator to 15t Diaphragm.

Option 1. Match drill two 9/16” holes as needed in Diaphragm. Use 1/2" hex bolts,
1/2" lock washers, and 1/2" hex nuts to attach bracket (p. 14).

Option 2. Use 1/4" self-drilling + tap screws along with flat washer to attach bracket.

Step 3. Rotate Hit indicator to horizontal position and bend trigger clip around top of 2"
diaphragm (Figure 37).

BOLT, HEX, 1/2x1
WASHER, LOCK, 1/2

1/4x1 SCREWS
NUT, HEX,1/2

HIT INDICATOR\

Figure 36 Figure 37
Attach Hit Indicator Rotate Hit Indicator/Bend Trigger Clip
39 Revision C September 2021

TrinityHighway.com




16) Checking The System

At this point tighten all Mushroom Bolts and recheck to ensure that all fasteners are properly
tightened throughout the system (anchor bolts, etc.). Check all Fender Panels. If they do not fit
tightly against the underlying panel, system realignment may be necessary (Figure 38).

»]l0 JI U C D c U
Warning:
Anchor Studs Torque to 100 ft-Ib
Shall Not protrude above nuts
(p. 29, Figure 18)
All Other Bolts Tightened
Fender Panel Maximum gap allowed:
Narrow Systems — 0.78” [20 mm]
TRAFFIC -

MAXIMUM GAP =.78” [20 mm]

Y e .
E \ \\

— \

7

UNDERLYING FEND’ER, FENDER PANEL
TRANSITION, EXTENSION

OR SIDE PANEL

/ =
©“

Figure 38
Fender Panel Gap

Pre-Assembled System Installation Instructions

The QuadGuard Elite M10 may be ordered pre-assembled. Pre- assembled systems
come in two 4-Bay sections. A forklift or equivalent is required for installation.

>

Remove one Monorail Guide from the same side of each Diaphragm of both pre-
assembled sections.

Unbolt the rear Cylinder and rear Fender Panels from the Backup.

Lift each 4-Bay section away from the Backup and Monorails.

Place the Backup and Monorails into position and install anchors (pp. 27-29).
Lift the rear section onto the Monorail and against the Backup.

Reconnect rear Cylinder and Fender Panels to Backup (p. 35).

GmMmMmODOWw

Lift the front section onto the Monorail and push it back until it contacts the front Diaphragm
of the rear section.

H. Reattach ME3/ME2 Cylinders, mushroom washers, and monorail guide assemblies at
each diaphragm.

TrinityHighway.com 40 Revision C September 2021




QuadGuard® Elite M10 Final Inspection Checklist

Site Location:

Date:

Inspector:

Refer to the QuadGuard® Elite M10 Assembly manual and/or drawing package.

[ If no transition is used, narrow side panels are used with Backup (p. 8)

[ Proper Transition Panel is used for the type of barrier (pp. 15 - 16)

T1 Minimum clearance of 25” behind rear Fender Panels for movement (p. 18)

7 Anchor nuts are torqued to 100 ft-Ib (p. 20)

(] Cylinder types are properly placed (p. 23)

1 Every borehole and slot in Backup and Monorail is utilized (pp. 28 - 29)
71 Anchor stud(s) height is 1 1/2” [38 mm] or less above the pad (p. 29)

'] Monorail guides are attached to the Diaphragms (p. 31)

Tl Monorail End Cap Assembly in place (p. 32)

[1 Fender Panel nuts are bottomed out on Mushroom Washer bolt (p. 33)
1 Mushroom Washers tabs lay flat within Fender Panel slots (pp. 34, 43)
'l Each Diaphragm and Backup Extension is attached (pp. 35 - 38)

[l Cylinders are bolted together and tight (pp. 35 - 38)

1 Bolts and nuts are properly tightened throughout the system (p. 40)

] Fender Panel gap is 0.78” or less for Narrow systems (p. 40)

1 Nose Cylinder is level (p. 48)

7 System is clear of debris

TrinityHighway.com 41 Revision C September 2021




Maintenance and Repair

Important: Inspections are recommended, as needed, based upon volume of
traffic and impact history. Visual Drive-By Inspections are recommended at least
once a month. Walk-Up Inspections are recommended at least once a year.

Visual Drive-By Inspection

1) Encountering a system with the Hit Indicator in the vertical position mandates inspection
of the system. A walk-up inspection will be necessary.

2) Inspect the system in accordance with the QuadGuard® Elite M10 Maintenance Flow Chart
(p. 48).

Caution: It is important to inspect a system after it has been impacted even if it
appears to be self-restored and fully maintained. In particular, check the Fender
Panels/Diaphragm attachment bolts to be sure none have failed.

3) Be sure the Nose assembly is in place and in good condition.

4) Note the location and condition of the QuadGuard® Elite M10 and the date of visual drive-
by inspection.

Walk-Up Inspection

Warning: A system that has been impacted can store energy in collapsed
Cylinders and may spring back unexpectedly causing possible serious injury. Use
caution when inspecting, disassembling or restoring systems that are collapsed or
compressed by any amount.

Maintenance Checklist

1) Clear and dispose of any debris on the site. Check along length of Monorail and remove
any debris.

N

N
~—~ ~— ~— ~—~ ~—

All bolts are tight and rust free.

w

Monorail Anchor Nuts are securely anchored.

Diaphragm Legs are straight.

a0

All Mushroom Washer Assemblies are properly aligned and positioned (p. 44).

(2]

Fender Panels and Transition Panels should nest tightly against the system. For wrong
way traffic, the maximum gap allowed is .78” [20 mm].

7) All Cylinders are in good condition and are properly positioned within each Bay.

8) Always inspect system if the Hit Indicator is in the UP position even if the system appears
normal.

9) Reset Hit Indicator after inspection and restoration of the QuadGuard® Elite M10.

TrinityHighway.com 42 Revision C September 2021




Important:

The energy absorbing HDPE Cylinders lose their ability to absorb

energy with increasing number of system impacts. After multiple full capacity
design impacts, the system will no longer be able to meet the requirements as

specified
this cond

in MASH. To ensure that Cylinder replacement is accomplished before
ition occurs, it is essential that this part of the inspection be conducted

every time the Hit Indicator indicates the system has been impacted.

The rear-most Cylinder must measure at least 26” [660 mm] for proper impact performance
(Figure 39). If distance is less than 26” [660 mm], replace all ME1 and ME2 Cylinders. If distance
is greater than 26” [660 mm], inspect all Cylinders for major cracks, tears or cuts. Replace any

damaged Cylinders. Please call the Trinity Highway Customer Service Department if you have
any questions (p. 3).

b

—

00

)

/

|

\
\

(I

\

LAST L (
BAY ) 2 \
f |

\&/ | 1

4| = R PP PR TTrTTe

"/ | ml
——1| )

K- L //

M CORRECT INCORRECT
Figure 39 Figure 40
Distance Across Mushroom Washer Orientation

Minor Axis of ME2 Cylinder

10) Ensure the system is deployed to its full length.

Caution:

Systems that are not restored to their full length may not perform to

impact performance standards of MASH.

11) Make all necessary repairs as described above and see the following page for Post-Impact

Instructions.

12) Reset Hit Indicator if necessary.

13) Note the location and condition of the QuadGuard® Elite M10, and any work done, in your
Impact Attenuator Inspection Logbook under the date of this inspection. If further repair
is required, note repair request date in logbook. Walk-up inspections are recommended
as needed based upon volume of traffic and impact history. Refer to Post-Impact
Instructions on the next page for more information.

TrinityHighway.com

43 Revision C September 2021



Post-Impact Instructions

1) Deploy the appropriate traffic-control devices to protect your crew.

Warning: Animpacted system can store energy in collapsed Cylinders and may
spring back unexpectedly causing serious injury. Use caution during post-impact
inspections for repair or refurbishment.

Warning: It is the responsibility of the worker to keep hands and other body
parts clear of system interaction. Be aware of tools (pry bar, etc.) that could move
unexpectedly if a bind is suddenly released.

2) Position a minimum 1-ton pickup truck on the system just in front of the Nose
Assembly. Place the truck bumper against the system. The truck bumper height,
approximately 24” [610 mm], should rest against the middle center of the Nose
Assembly.

Warning: Once the bumper is over the system’s Monorail, the vehicle may be
subject to pushing force due to unexpected restoration. The driver should be
wearing a seat belt and have the vehicle in the lowest possible gear when
approaching the system. In the event the system unexpectedly deploys before
Step 2 is complete, the driver should apply the brakes immediately to bring the
vehicle to a controlled stop. The vehicle must be in neutral while still applying the
brakes and then gradually release the brakes to allow the system to restore against
the truck bumper in a safe and controlled way.

3) Once the truck is in place, carefully move the truck so the bumper displaces the Nose
Cylinder 6”. In the absence of the Nose assembly, place protective material between the
bumper and the first Diaphragm leaving a 1.00” gap between the protective material and
the truck bumper. It is the responsibility of the driver to remain in the vehicle to apply the
brake during initial system displacement.

Caution: Use a pry bar with a 1-ton truck to release additional mechanical binds
in a safe and controlled manner.

>

4) Wrap a chain, 3/8"X20’ Grade 40 minimum, around the first Diaphragm (Figure 42). Attach
both ends of chain to truck bumper anchor points.

Important: Wrap chain around the first
Diaphragm so the pull force is aligned with the
long slots in the Fender Panels to ensure a
smoother extension.

Warning: Stand clear in case chain breaks or
becomes disconnected.

Important: Have someone watch during
repositioning to ensure undetected damage
does not cause the Diaphragms to bind or pull
out improperly. Wait ten minutes after full
extension for Cylinders to regain their former
shape. Figure 41

Attach Chain to First Diaphragm

> P>

TrinityHighway.com 44 Revision C September 2021




5) Ensure the Mushroom Washer Assemblies holding the Fender Panels together are still
intact and the system has not been deformed to prevent it from pulling back fully to its
original position.

Caution: Use eye protection and gloves when repairing any Mushroom Washer
Die Spring Assembly. Do not place fingers underneath an assembled Mushroom
Washer. Parts may suddenly shift and fingers may be pinched. If the Die Spring is
still under compression, then secure it with a clamp to ensure safe action and
release when the nut is removed.

6) The system should now be safe to approach for debris removal and further mechanical
binding inspection. Binding is typically located at the Monorail Guides near the front
Diaphragms or Fender Panels.

7) Verify all Anchor Bolts are firmly anchored to the roadway surface. Replace any loose,
broken, or pulled out Anchors. Proper performance of the system depends on the Monorail
Anchors being properly deployed.

8) All Diaphragm Support Legs must be properly attached to the Monorail.

9) Inspect the system in accordance with the QuadGuard® Elite M10 Maintenance Flow chart
(p. 47). The Cylinders are potentially reusable after typical design speed impacts. See the
Limitations and Warnings section on page 5.

10) Diaphragms that are bowed or have bent legs must be replaced.

11) Each Fender Panel must be properly attached with a Mushroom Washer Assembly. Check
all Fender Panel to Diaphragm bolt connections. All damaged bolts, Fender Panels and
Transition Panels must be replaced.

12) The maximum gap allowed for overlapping Fender Panels on the side of the system with
traffic approaching from the rear (including Fender Panels overlapping components
behind the system) is 3/4” [19 mm]. Mushroom Washer Assembly nuts must be tightened
to the bolt shank. Replace damaged parts if a gap between any Fender Panel exceeds
3/4” [19 mm] (p. 46).

13) Replace all damaged Cylinders. If a Cylinder’s condition is questionable, a photo of the
Cylinder may be forwarded to Trinity Highway for evaluation (p. 3).

14) Tighten and torque all fasteners on the system (p. 46).
15) Clear site debris.
16) The QuadGuard® Elite M10 is ready for use.

Important: Because every impact is different, Trinity Highway makes no
recommendation whether use or reuse of any part of the system is
appropriate or acceptable following an impact. It is the sole responsibility
of the project engineer and/or the local highway authority and its engineers
to make that determination. It is critical that you inspect this product after
assembly is complete to make certain that the instructions provided in this
manual have been strictly followed

TrinityHighway.com 45 Revision C September 2021




CAUTION:

TRAFFIC

FENDER PANEL

T

_MAXIMUM GAP = 3/4” [19 mm] /

UNDERLYING FENDER,
TRANSITION, EXTENSION
OR SIDE PANEL

Figure 42
Fender Panel Gap

Torque Specifications

Warning:
Mushroom Bolt Tighten to end of bolt threads
Assemblies
Torque to 100 ft-Ib and shall NOT
Anchor Studs protrude 1 1/2” above nuts (Figure
18 on p. 29)
All Other Bolts Tightened
Fender Panel Maximum Gap Allowed
24” System 3/4” [19 mm]

TrinityHighway.com

8/00000000000000V 8]

Figure 43
Horizontal Assembly

46 Revision C September 2021



Parts Ordering Procedure

Make a list of all damaged parts using part descriptions illustrated on drawings in the back. Answer
the following questions in the spaces provided. This information is necessary to receive the proper

parts.

QuadGuard® Elite M10 Ordering Information Chart

Description:

Choices

Fill in this section

Transition Panel Type
Right side, left side, or no
Transition (p. 15)

Thrie Beam / End Shoe
Extended End Shoe

4” Offset Safety Shape
6” Offset Single Slope
31” W-Beam

Width of Backup

24” [610 mm]

Maintenance Flow Chart

This flow chart is provided only to clarify the sequence of steps. Refer to the appropriate sections
of this manual for specific procedures. Step 5 represents final inspection of system components
and QuadGuard® Elite M10 restoration (pp. 41-46).

ecessary Tools
\ o Is Th ter . _
Is Tt Hit Indicator \ NU Damaged 7 \—‘— To
l \ up ? o/ (See Maintenance)
Che ist —
YES I
Conduct Detailed VES
System Inspectior
4 Is The Systerr \ NC Pull The System Out
2. \ Fully Extended? Full The ‘System: Out
YES
Is The Minor
)f The Rearrr 'k Replace All Go To
3 Cylinder Less Thar Cylinders in the syster S
660 mm [26"]
NO
4 ‘ YES /  Replace Damaged
. T\ ylinders
NO
ng”
Are Any Other \ YES Replace Component
5. ‘%u-.;,:;r'wut, Damaged? Required
N
TrinityHighway.com 47 Revision C September 2021




Drawings

“possosol s|UBu Iy 077 *sonpaug AemuBiy Aun) 020z 'BLIZ 'ELOZ ‘ZL0Z OLIZ &

Rt

N-YAJS1NIOD

OLIN 3}|3 gPiseNpPEND

N B B [oms]
i) j m>om|_|_.2moo SLINM 50 ON
= L8209 "ASSY HOLYDIANI LIH FALISON
/9819 ASSY AVE HdW Z8] 4wy 0ol 033dS NOIS3a
t_z_m—._. ONIMYHA 3108 LON Od oo memM .}Dwmn,_im#wmmn%m 193roYd H3
sy Ceaste ey dnova ¥IQHO SIS
MPIN-HADSLINIDD 7 :

k ' dMHMOVE LNHLS NOISNIL /M WILSAS MOYYYN oEw‘mrﬁz mqum:.mai wwmmmm >mm<._mzwm%<umnwwm ON TYI¥3s

WILSAS 0L 3113,0dvNSAVND VLIS | FOEEE crssten al epigle ASSYWOWNHGY) S JONSJdy3IdId

HOLVIIANI LIH (&)

dnsova (8)
ATBW3SSY 3SON (B)
TvdoNow (F)
13NVd 33aN34 (©)
N9YNHAYIA (Z)
Aanassy Ave (O

ATM

TYNQILDIHIAINA

ANy 301N

J30T13IHS 9NIZ8 133rd0 3HL O1L W3 18AS GHvN2avND

JHL WOHS NOILISNVEL ¥ ATddNS TIVHS Y3MOLSNI IHL "AYYSSIDIN IYUIHM

‘rLe9-g2E (888) Lv LNIWLYVYAIA

(oNOT[.0-05] wz gt

2L WLE LSYTT LY DNIHMNSYIW) AYMOYOY JLIYINOD
0'd [1Sd 000v] Bdi 82 A30HO0ANIZE-NON NI [0°8] £0Z 5O
a¥d 3LIHONOD "3'd [ISd 000¥] B 82 A3DHOANIFH ‘NI [0°9] 05 1

o

NI [0°0€] 292 LOVdWI NOdN Qe MEvId

FIIAUIS HIWOLSND ONITTVI AG FTBVIVAV JHV VANV 3aI7S OL ST13INVd Y3AN3S Yy 404 IavIN 38 TI¥HS NOISIACYHD T
“YIFWNN T3A0K NI G3ANTINI LON ATEWISSY dnove 2 JACHYV 40 S3Id0I ANV NOLLYIWHO-NI 3LIS NIAID V LV WILSAS
¥ ONIOV1d 3HOJ38 SNOILVLINIT NDISIA ONY SOILSRIFLOYHYHO JONYWHOSHTd 1OVl H3d0d FHNSNI OL SAONYISI
) "LOVdI HOYS ¥3 L4V HLONIT JONYINHOL3d 1IVdII S11 40 NOILAINDSIA ¥ HO4 L TYNNVI ANV S8UMD 1T 40 TWAOWIY SANIWNODTY HIUNLOVINNYI
TYNIDINO 511 OL GIHOLSTH 38 LSNW LINM FHL ‘SINYWHOIHId LIV ¥3J0Yd 304 "9 ATEWISSY NOILAINOSIA LONAOY 0L 31173 A¥YNOAVND. IHLIIS ¥ ‘30IND NDISAA 3AISAVOY +H0Z OLHSYY IHL HLIM JONVITAWOD NI &
S3LON
logrlozer
e
£310N 335 o
301s L4731 E
NOILYAIT3 ]
« = ———e) P e e = — e,
= RS
w a [ = - |
0 = S =
= r || =gl T==—dlel] Je=—o(al] Je=—oile]] J=—o—(e] ————
s [CT
—7 7 AT, 7 _m_.; T ARED gw
S A TN TN TN O B |
| / ]
AU z 310N 338
@ 2310N wmm@ :
Qvd 3LIHONOD @ @ [oog] z9s
UquMZjFDO‘/ —_—
N¥1d
OldAVHL > -
HLON31avd - Lo-zzlweee
\ —_— e -
/ [0 zoL
$3LON 338
= T — A
%ﬂbﬂsﬁ.ﬂﬁl § i D TE T i T 19
I mﬂ B = R
5O = = = = = = = = 25
= i i m B [ e m 7 & B
& 4 =] [ [ [ el [ & e s
<N 0 5 g 7S] i i \ e
... 2 x % 7 LT T e
FJW] ] A T
f /
/ / ]
f MOTIEA|[rZ] 048] 62v2e8 - NAFFEO0 O
@ @ £31ONTIS AVED |[bZ1010 | 27128 - NSIFZO0LND
Jlddvdl v MOTTIA | [rzl 019 - 170028 ATFZO0LAD
- . - AvED [IrzloLe - 9v0029__| ©3rZ00LWO
HLONTT IAILDT4T - [ig-92] W £6°2
- ~| ¥O00 | HLOIM | SHOMONY |SHOHONVIM| o1 1000m
HLONIT WILSAS - b-22] W gz'8 ISON  |WILSAS|O/M "ON L¥vd | "ON Lyvd
BiqeL

C September 2021

ision

Rev

48

tyHighway.com

ini

Tr



panasal sIbu Iy 011 ‘sionpoid Aemybiy Ayuul 02-610Z ‘Z4-110Z &

989819

ped 9}a1ou0) S

v 40 a _ 989819
P
dNXOVE LNYLS NOISNIL
>.—.—z_m_._. Y04 avd 313HONOD ONIMYHA 31¥OS LON 0a
"
k ' MPI9BgRLY
W3ILSAS A¥VYNOAVNO
‘QVd 3HL 30 LNOY¥H JHL LY S%0018 YOHONY HLIM 318V.Ld300V 34V SNOILONYLSEO ANNOYO MO138
HLIM SAVd 31340NOD ONILSIX3 "aVd 3134ONOD 40 ¥OVE8 LV G3AN3IWWOO3Y SI NOILYOOT X009 HOHONY 'Z
"SOVE OL LNOYS WO¥ %Z NVHL 3HOW A¥YA LON ONV %8 0330X3 LON TIVHS a¥d 40 3dOTS SSOMO 'L
S3ILON
ﬁ lo'st] 0zzL
M3IA NOILVAZTS I
4
&
['14 "NOISYT §¥1] sW/BX 1ZEZ MO0 18 HOHONY ANV 3
avd 31340NOD "0°d "WNIWINIW [''S"d 000¥] edW 82 o
} / V-V NOILOTS
———ee— e S S |
I _on_wﬂ ﬁ [o m_og —A
.
L N\ n L L
ﬁ Y —T 7 Y 7 _ !
[
SY3IN3O [0'v2] 019 LY a 8
SHYg3Y [6#] wwgl ~ 3
(378vL 338)7 Qa30VdS ATIvNO3 2 2
v Syva3Y (4] wwgl ¥No4
AATIA NV 14 —
MIINNYId lozal 251
-— e
[o€l oz [o€l 9z
T i
= —_——=c === —_——=—= —_——=—= ""“”__""ﬂ”""””""u
i ||||__|||_||||||||1 2 lvvl ge'e 1.8-£22) 2189 1.0-6€) 68°L1 L
: __ __ S S " i_ __ __ _ m lzvlsLe 1.0-802] 0v'€9 L.o-9gl 2604 13
| & lovlvoe Lg-881] 1545 Lo-ggls0°01 oL
FH”H__””H”_H”HH E——=== HHHLT”””L_"”H”“__”” —_—————— 2 28] 182 [.0-£211 €225 1.0-0¢] L6 6
| I | | [ | _ lg'€1 992 l.e-estl vaoy Loz ezs g
[ [ _ f _ | . £
R R T N Y N SN (P S S - 9
> — . Y 1001l 6€ 1€ S
L.8-g8] 0552 v
SHLON31 avd 11V ¥04 3903 WO¥4 Qvd 40 3903 4¥va3d WOY4 [029] 5251 NID38 lrzles ) Lo-89l €202 €
[0°€) 92 1v ¥va3y (o4 wwal 30v1d v SY3UIN3O [0'v2] 019 L ¥va3y (64 ww gy L'zl 651 Le-8tl e8vL 1.0-6] v22 z
(LZlBs'L L.g-8rl eg'pl [.0-6] 22 1
[:SQUVAl W [uy] w [y w
avd NI 31339N0D SAvE
40 SQUVA Q3YINDIY ¥YE3Y | (HLONIT1 avd) [ 45 0N

318YL

Revision C September 2021

49

TrinityHighway.com



989819 1eqay/m 8 ped 33940u0) S1

(NI

ree To]  omeme | J&-eF

HousoeEr s

dMXOvE LNYLS NOISNIL

t—z—mh avd m_w_rwm_%h%wmm_@_ﬂ_k’o:n_c ONIMYHA ITVOS LON Od

panasal siby N1y 077 "sienpaid AemyliH AL 02610 ‘211102 @

Revision C September 2021

50

k ' MpIoagele ZL0ZiTiy
W3 LSAS,QdvNOAYNO Fiozioziet Jr sefed 'd
HIINIONT LI3rOHd IHL A8 AHYSSIOIN
Q3aNINEILIA §Y 03AAY 39 1SN SLHOAdNS IAVHO MO39 TYNOILIAAY ISIMHIHLO THNLONYLS
ONILSIX3 NV OL G31L ¥O LSNIYSOY QI TIVLSNI 38 LSNIW O¥d ‘LY NY SNIINA ONIDITS LNIATYd OL 2
YOVE OL LNOHd WOHS %Z NYHL FH0M AYYA LON ONY %8 Q330X3 LON TIVHS Qvd 40 3d0TS S50 '+
S3LON
M3IA NOILVATTS
(14 NS GrL «wiBy $2EZ H0018 HOHOINY ANV
avd 31FHONOD “O'd "WNNININ [1'S'd 0008 Bdii 82
| | /
JWHHWTHHHH{HHHHW% ._WMTHHHH\HHHHM’WHHH#HHHMHHHHHHHHHHW
1 I 9-9 NOILO3S
(=)
=
k=1
[oelgz loel oz
T i
S s ]
M3IA NYId T REr s 4 A ! -
Su3IN3D [0'¥2l 019 1Y a |G
(378vL33s) 1 Suvaad (g4 wwgl / =
a3ovds ATIVND3 oS
q - - /
lo'zsl sisl suvady [64] wwgl unod—
) ————— - -
loeloz loel 92
- 44— -
F—————— 1 | ———————— s
5
< <
| [ (IS [ I 1=
I | g
— - - — — — — — — = leeloe Lo-6el68°1L zt
_ __ i __ __ lagliz [.0-9¢] 26°0L 23
_ I | I | eelse o
B T — —t loelez 6
™. —- /
lezlvz 8
o Irzle L
SHL9NIT avd TT7 204 3903 WOH4 q 9
[0°€] 92 17 ¥vaTY [5¢] wwgl 30v1d 3
Qvd 40 3903 ¥va3d Wou4 [0zl 5251 NI93]
SY3LNI2 [0FZ] 019 Ly yvaay (g4l ww g1 4
B
z
L
LsauvAl w !
avd NI 3134INOD SAVE
40 STHVA 03HIND3Y ¥vaIY (HLONIT1 a¥d) | 465 g
379vL

TrinityHighway.com



989819

Jeqay/om .8 ped 3}910U0) S1

s

989819 ] @Lm_.

“pansasas SBY Iy “OT1'SINPoId ABMUBIH ANULL 026102 'ZL-} 102

ALINIHL

dNXOVE LNYLS NOISN3L
HO4 ¥vg3d LNOHLIM
avd 31340NOD .8 T¥YNOILJO

ONIMVHEJ 3T¥0S LON Od

k ' MPprogosLo 2102ivziy J9yang ‘W
al} 2ran) D o)
WILSAS,AHVYNOAVNO Liozioziz Jr seken ‘q
'Z133HS
NO NMOHS SY @Vd 30HO4NIZY 'ONDOVYO LNIATY OL 'SIONVHO I¥NLYYIWIL OILYWYEA
HLIM LNIWNOYIANI NI 30V 1d NIHM ¥OVHO AVIN LNIWIDHOLNIZY LNOHLIM SAYd 3L3HONOD €
“433NION3 LO3rodd 3HL A8 A¥YSSIOIN
Q3NIWY3L30 SY 4300V 38 LSNW SLYOJdNS 3avYO MO138 TYNOILIAQY ISIMYIHLO "FUNLONYLS
ONILSIX3 NY OL Q311 ¥O LSNIVOY A31I¥LSNI 38 LSNIW Avd ' LOVJWI NV ONIYNA ONIAITS INIAIYD OL 2
30V OL LNOY WOYH %Z NYHL IHOW AYYA LON ANY %€ G330X3 LON TIVHS avd 40 3d01S SSO¥D 't
:$3LON
M3IA NOILVATTT
(14 °N0/sq1 5v1] Wb pzeg
‘avd 3LIHINOD "O'd "WNWINIW ['1'S'd 000t] edW 82
|| /
13 7
!
[ N
S
3
®
2
0-0 NOILO3S
M3IANNVId 8
®
- k=)
(318vL 338)1 =
o} S _ N
_ i
|
|
_ 5
3
S S ] =
| S
“ 6eloe [.0-6el68°LL [
! o€l sz [.0-9¢] 2601 1
_ eglgz L.o-gel 90°0L 0L
oelee L.0-0€l 16 6
o] 22z [.0-22)€2'8 8
rzlg Lo-velzes L
nzlgl Lo-12lov'9 9
gLl v Lo-81l6v'S S
[s1lzy Lo-S1 267 ¥
[ 21199 €
[60] 20 L.o-6lvee z
601 20 ]
[:SQUVAl w
avd NI 313¥9N0D sAvE
40 SQYVA 40 'ON
319vV.L

C September 2021

ision

Rev

51

tyHighway.com

ini

Tr




paniasal siybu |1y "0 ‘s1onpoid AemybiH Ajuu) 0202 @

oz

dTVL-4ADSLNIOD

uoljisueu] adeys Ajajes 19sHO .v

L 4o 1

A33u]

- [STw1-SAOSINIOO[ @—EF

ALINIHL
An

NOILISNVYL 3dVHS ALIIVS
0L 138440 .¥ ANV dNXOVE LNYLS NOISNIL /M

W3LSAS 0LIN 31173 ,adVNOAVNO

ONIMVYA 3TvOS LON Od

MPIY Y L-YADSLNIO0

s

031310345 3SIMEZHL0 SSTINN.
£00°35-dHL GNY ¥661-14S LA IISY OL ONIGHOODY SNOISNIIQ

(T NI 34V SNOISNIWIO ‘G3LON 3SIMNZHLO SSIINN

0202/ELIL

310

31gvL33s

.on 1300n|

PIBJYON 'a

e nuvio)

0202/52/9

£¥8929
558929
1£2019
68819
989819
1€9529
158819
S€2809
28819
€€1619

(TVNOILJO) ASSY 31V1d YHOHONY
ASSV NOILISNVY.L

HOLVOIANI LIH

ASSY Avd

avd 31340NOD

ASSY TIVYONOW

ASSY dNXove

ASSV 13NVd ¥3aN34

ASSY 3SON

ASSV WOVHHJVIA

SLINN 40 ‘ON

3dAL 3SON

“THAW ZoT 4wy 00F  033dS NoIsS3a
103roMd H3

¥3QHO SIS

‘ON TVI¥3S

SIONIHI 43T

NOLLISNVYL (8)

YOLYOIGNI LIH D

dnsiove (9
ATgW3ssy 3SON (9)
TIvoNon (7)
TaNVd ¥3aN3d (©)
WOVHHAVIA @)
Atawassy Ava O

AIM

"LOVINOD I10IHIA LNIAIHd OL ¥3dVL

ol 7 ¥31YYVYE 40 INITIILNIO HLIM

¥:1 1V 301 ¥3144vE WIYL ‘371408d 937 dNXOVE ANOAIE SANILXI ¥3Iyva 4l 2z

'3avyo 3A08Y [02€] €18 LV ¥IHvE
WON4 [0'7] 201 SI INXOVYE 40 3903 3AISNI LYHL OL WILSAS 0L 31113 a¥YNOAYND 3LVO0T ‘0b

'[870Z 330X3 LON AINOHS dVTYIAO 13NV ¥IANI4 WOH dVO WNINIXYIN 6

"LOVdII HOV3 ¥314Y

HLON3T IYNIDIYO S1I OL d3YOLSIY 38 LSNIN LINN FHL ‘JONYIWHOSHId LOVAINI 43dOdd HO4 '8

*0'd 40 ANINLNO

"72£9-€2€ (888) LV LNIWNLH¥VIIA IOIAYIS ¥IWOLSND ONITIVO

A8 378VIIVAY 39V TYANYIN 3A08V 40 S3Id0O ANV NOILYWHOANI "JLIS NIAID V LV WILSAS

V ONIOV1d 3404389 SNOILVLINITNOIS3A ANV SOILSIYILOVHVYHO JONVINHOSYId LOVANI
S11 40 NOILdINOS3IA V 4O ,IYNNYIN LONA0Hd WILSAS 0L 31113 A¥¥YNOAVNOD. IHL 33S 't

“INIWNLNEY O TIYM ILIHONOD
V SV HONS ¥NLONYLS I18YAOWINI NV LSNIVOY I TTV.LSNI Avd 313HONOD [0°8] €02 ONISN
N3HM Q35INO3Y LON SI 00718 YOHONY "ONO1L,0-08] W $Z'S1 A8 3AIM L.0-ZL] W 99°€ 1SV

LY ONIMNSYIW ‘AVMAYOY JLIHONOD 'O'd [ISd 000¥] BdW 82 AFOHOINIFH-NON NI [0'8]

1377VVd 38 TIVHS W3LSAS 0L 31113 a¥VNOAVND 40 INIMTHILNID NOILAVO “Hi €02 YO %0078 YOHONY HLIM QVd 3LIHONOD "0°d [ISd 000+] B 82 A3OHOANIZY ‘NI [0°0] 05} '€
'€ 13A31 LS3L HSYI OL G3LS3L NIIE SVH WILSAS LN LT3 Q¥VNOAVND FHL 2
"NIW [0°0€] 292
MOT13A [ (2+0029) A3¥200LIND "SW3LI AYOSSIOOV FHV THVMAYUVH ANV SNOLLISNVHL "ATILVHVdIS LOVdINI NOdN Q¥YMYYIY 3aITS OL STINV ¥3ANIH ¥v3d HO4 3aVIN 38 TIVHS NOISIAOYd 2
AVao (970029) ©I7Z00LNO ¥3QHO "¥IFWNN T3AOW NI 3IANTONI LON 3V SIIGWISSY NOILISNVAL ANV dNdove ‘9 )
40100 ISON ON 300N SONVINHOSH o
'Q3Q13IHS ONIZF LO3r80 IHL OL WILSAS OLW 31113 Q¥VNOAYND LOVdINI ¥3dO¥d FUNSNI OL SANVISI ANV SEHNO TIV 40 TVAOWIY SANIWNODIY
37gvL 3HL WO¥4 NOILISNVYL 3LVYNOIAY NV ATddNS TIVHS ¥IWOLSND FHL ‘A¥YSSIOIN FHIHM S HYIYNLOVANNYW '3AIND NOISIA AISAVOY 102 OLHSYY TFHL HLIM FONVITIWOO NI '}
'S3LON
lo's¥] ozzl
3dIS LHOIH
m €310N33s
= 6% SILON 33S O_n_n_<m_._.v
2
=
>
= o | g
; — : : : : . . . [ ]
2 o - N
R
fi L
f0ioel 2 I44vL 28 G S3LON33S
| z € v 931oN33s(9 8 )9 3LON33S
<oldaveL> e
- V-V NOILO3S
HLON31avd - [.0-22l w ez'8 o
=2
T S . mo
HLON3TWALSAS - LL-22] w 928 ovizor |2 B e §9iON 336 H
HLONIT3AILO3H43 - [.2-92] w 26'2 =\ m 2
' 5 -
e s
—
o o
R f f f i [—
o {6 o o |
3 ] i § NERINE RN RARER! SHENE
2 7 o] = =
\ 7 7 : |
| I— Z} 3LON 338 L
Old4vl > V. \e3ssaonzms *or3loN T3S
Qvd 3134ONOD GHLONIEES

C September 2021

ision

Rev

52

tyHighway.com

ini

Tr




HT191-4ADSLNIOD uomisuel] adojg a|buis 19sHO .9

s v - [H19L-HAOSINEDO] G
" ’ e SLINN 40 ON dnyiova (@)
ozzezs ASSY NOULISHVALL 3dAL 3SON A18W3SSY 3SON (B)
A _ _Z_I._. 610819 ASSY Ayg  [HdW ol Ui 001 033dS NDIS3a IVHONOW ()
ONIMYHA 31¥0S LON 0 wmwm% mm,m@m._ﬂmﬂwnmm 103royd H3 TaNvd ¥3an3d )
k ' protsd o v YIAUO SIS NOILISNVHL (B) WOYHHAYIA (Z)
NOLLISNY3L 3d01S IT19NIS MO8 LHADSLNEO0 020Z/ELIL ueydio :
OL 135440 19 ONY JIIOVE LITHLE NOISNEL /M B iL ] Wwedio | seaats ASSY TaNVd ¥3ON34 ON Tiy3s HOLYDIGNI LH (D) Alanassy Ava ()
W3LSAS 0L 3113 ,A8VYNOAVYND Jeviaas | oeossds) PRI 0 | ce 619 ASSYWOVUHAYID S dONSdgd3d AT

C September 2021

p2E9-€ZE (8649) LY LNIWLYYIIA FOIAYIS HIWOLSND ONITTVD

A8 319V TIVAY JdY IYNNYIN IA08Y 40 SIId0D ANV NOILYINHEOINI "31IS NIAID ¥ LV WILSAS

¥ ONIDYTd 340439 SNOILYLIWIT NDISIA ANY SOLLSIHI LOVHVHD SONYIWHOSH3d 1IvdWI
SL11 40 NOILdI¥OSIA ¥ 04 JIVANYW LONA0Hd WILSAS 01N 3LN3 QdvNoavNo, 3HL 33$ 7

3Qvyo 3808y [0°7E] £18 Ly Y3uuva

ANT INMTE HLIA LOVINOD WOoH4 07l 201 I dNMOVE 40 3903 JAISNI LYHL 0S WILSAS 0L 3LIN3 aEvN9avND 31v¥007 0L
I0IHIA LNIATHD OL WIdVL b4 LY JOL ¥3HvE WL HOH [2€] €18 ¥3A0

SI LHOIFH ¥3IHEYE 3O T1140dd D1 dNXIVE ANOAIE SUNILXT ISvE dIuve 41 ¢t [81 02 0339X3 LON QINOHS dVTIIA0 TANYD ¥IANIS NOYL dvD WNWIXYW 6 ANINLOGY HO TTYA JLIHINOD

¥ SY HONS JUNLONELS I1EVAOWAI NY LSNIVEY 03TIVLSNI Ovd I1IHONOD [0'8] £0Z ONISN

N3HM 0FHINDTH LON SI®O018 HOHONY ‘ONOT1L.0-05] W vz 61 A8 301 [,0-Z1] W 8g'e 18wa]

LY ONHNSYIN ' AYMAYOH FLIHINOD O'd [1Sd 0007] Edi 82 AIDHOINIFH-NON NIW [0'8]

£0Z 5O %0018 HOHONY HLIM dvd JLIHINOD '0'd [ISd 000F] BdiW 82 AITHOANIZY ‘NI [0°9] 051 €

ponuoses sBY Y 0T ‘sIonpoid AewuBi AupL 0Z0Z &

TLOVAIN | HOVI H3L4V
HLONIT TYNIDIHO SL OL 03¥QLS3d 39 LSNIW LINA FHL 3ONYWHOIHId LOVdNI H3d0ud 404 '8

‘oL F YANHEYE 4O INITHILNIO HLIA
TATIVYEYA 38 TIYHS WILSAS 0LW 31N3 JYvNOOYND 40 INMEILNID INOILNWD "L

€ T3A3T 1831 HSVIN 0L a31531 N334 SWH W3LSAS 0L 31173 QHvYND2avND 3HL 2

- NI [0°08] 292
MOTI3A (2$0029) AIPZO0LIND ‘SINTLI AHOSSIDOV IV IUYMAMYH ANY SNOILISNYHL “A131vHvd3s LIV NOdN QuvieY3d 3011S OL STINYd ¥IANIJ ¥v3d §04 309N 39 TIVHS NOISIAONC 2
AVHD {ar0023) DIFZO0LIND Y30H0 "¥IANNN TIA0N NI 3ANTONI LON JdY SAMSINISSY NOILISNVYL ANV d)OvE 9
HOTI0D ISON ON 13000 FONYINHO ST
*a3073IHS ONIZE L03rg0 JHL 0L WILSAS 0L ALM13 O¥vNDavNo LOVdHI ¥3dOYd FUNSNI OL SUNYISI ONY SEHND TIV 40 TWAOWIY SANIWWODIY
ERi=LA" IHL WOY4 NOILISNYYL TLYND3AY NY ATddNS 11¥HS HAWOLSND IHL "ANYSSIOIN JUTHM 5 H3YNLIVANNYI ‘3AINS NSIS3A 3AISAVOY L L0Z OLHSYY JHL HLIM JONVITJHOD NI L
SILON
- -
logrl ozz _ 3dIS LHOI
i
« I Old4vaL >
- —6%25310N 335 JeHBESALONGIS
s / /
i / !
o
: [&]
8 ~ |
[ T T T T T T = i -
L + )
O O = =] =]
/ ST /fﬁ&w SN
/ == -
I \ ostza” | olddvaL >
'OMO) ©) ) 310038 \ (2)o3t0n338
/Iﬁ 310N 338
{oldavaL > v-¥ NOILO3S
et -] o0
H19NF1 avd - Lol weze & o
=2
HLONITWILSAS - LL-L2l waz's ovlzor T2 H
- - =% —
HLON3T 3AILD3443 - Le-gz] w i6'2 S/ sa
S —
I o o

[ 1]

([l

[aljjlal)lal]la]

= raw

> @

loev] ozz1
]

-
-1
-

=
0L 3LON 338

ision

Rev

53

v
o
o
O

1
! _I'l Z1 310N 338 N

avd MEWGZOUI\ v 6% S3LON 335

0'd 40 INIMLNO 9310N 338

tyHighway.com

ini

Tr



panasal 5yBu Iy *577 'spnpoud AewyBig AuuL LZ0Z 0Z0Z &

dT1L1-¥4ADS1NTIOD

uoljisues] weag-auyl

Lot 4

Lo "

HTLLEADSLNGO0] @£

ALINIHL
An

NOILISNYHL WY38-31dHL
0L O¥ND HSYW ONY dNXOVE LNYLS NOISNIL /M

WILSAS 0LW 311N ,THVYNDAYND

284929

1ge0le

6/6819

ONIMYYQ IT¥0S LON Od

MOETLL-HADSLING D0

980819
££9529
175429

020ZIEHL

= auea

954429

s

31gvL33s

Qe0zisz9

o 1o e

28819

PIEMOA T | coreig

e

ASSY NOILISNYHL
HOLWDIANI 1IH
ASSY AVE

avd 31IHONOD
ASSY TIWHONOW
ASSY dM0vE

ASSY TINVd ¥3aN3d4
ASSY IS0ON

ASSY NOYHHAYIO

SLINM 40 'ON

3dAL ISON

TRam zalwie oF . d33dS NOIS3a
103roud H3

HIAHO ST TVS

ON TWI¥38

SIONIHIITH

NOILISNYHL (B)

HOLYOIONI LIH (&)

dnove (8)
AT8WasSY 3SON (B
TvHONOK (7)
T3NvYd ¥3AN34 )
WOYHHIYIO (Z)
Alaw3ssy ava (D)

ATA

MOTT3A (£$0029) AIFZ00LWD
AYHO (9v00Z8) DIFZ00LIND.
HO10D ISON “ON 13001
319v1L

€310N 348 —

|

SHIHLO AS Q311ddNS 38 OL SHINILSYA QALY 13 ANY SLNOHND0TE 'SLSOd IvHadvND 0F

18102 A339%3 LON QINOHS dYTHIAC 1INV HIANIS WOHL dVS WNWIXYIN ‘6

HLONIT TWNIDIHO S11 01 A340LS3H 39 L8N LINM IHL ‘TONYINEOH I LOVdINI Y3d0Ud HOd -

€ 73A37 LS HSWIN OL 031831 N334 SYH WILSAS 0L 31173 HVNSAVYND IHL

“LOVdWI HOY'3 Y314V

3

S

SWALI AHOSSI00Y JHV IYMAYYH ONY SNOILISNYHL "AT3LvdYdas

YIQHO "HIGWNN TIA0K NI A3INTINI LON FHY S3118WISSY NOILISNYHL ANY dNXOve

@

‘03073IHS SNIFF L03rg0 IHL OL WALSAS OLW JLIM3 a9vnNoavnD

IHL NOHA NOILISNYHL ILYNDIAY NY A1ddNS TIVHS HIWOLSND FHL "AHVSSIDIN JdIHM

_ loray] ommg

\|N 310N 338

w

©££8-62€ (888) 1 LNIMNLHVYAIQ 3DIAMIS ¥IWOLSND ONITTVD

A8 ITEYIIVAY 3HY TYNNVIN 3A08Y 40O S3IdO0 NV NOILYIWHOLINI

JLS NAAD ¥ LY W3LSAS

¥ ONIOYTd 380438 SNOILYLIKIT NDISIA ANY SOILSIYILOYEYHD JONYINEOIHId LOVIWI

S11 40 NOILdI¥3830 ¥ 04 JYNNYIW LONA0™d WILSAS 0L 31M3 advnoavynod., 3HL 338 -~

<

"LNIWLNEY HO T7¢M ILIHINOD

¥ §% HONS FANLONHLS 318VACMINI NY LSNIVOY OITTVLSNI Avd ILIHONOD (08l €02 ONISN
NIHAM QIHINDIY LON S| 2019 HOHONY ‘ONOT [,0-08] W pz'6L A8 3aIm [0-Z1] w 99 1Y)
1% ONIINSYIW ‘AYMAYOH ILIHONOD "0°d [ISd 000F] BdIN 82 AIDYOANITE-NON "N [0°6]

£02 ¥O H00T18 ¥OHONY HLIM Q¥d LIONOD "0'd [ISd 000%] edi 82 3DH0ANIZH "NIW [0'9] 061

LOVdINI NOdN QuvAMYIY 3011S OL STINY YIANID ¥V 04 IAVIN 38 TIVHS NOISIAOYG *

o5

N [0°0€] 292

o

“SONYWHO4H3d

LOVdINI 43d0ud JUNSNT OL SANVISI ANY SEHND 1% 40 TYACKIY SONIWNODIY
HIHNLOYANNYIN FAIND NDISIA IAISAYOY L L0Z OLHSYY IHL HLIM JONVITdNOD NI "L

|

= f(ﬂ@@@@
©

5 | / | ooel 2oL 0} 310N 338
@ @ @ 93LON 335 9 310N 335
L olavaL >
@
HLONIT avd - Lozl weze G o
HIONIT WILSAS - LL-22]l wazg [0l zoL u m
- - <=
HLONIT IAILDTA4T - [.2-92] w262 e
=
T , H
m AT T
A G NI B s pg s an san g & 8 8 g
& = -
1= LY i

< olvaL >

/
/
93L10N mmm@

/ /
69 G SALON 335

avd 313HONOD
"0'd 40 ANINLNO

Oldval >

1B

‘S3LON

34Is IHO™

wl B s B

R

< olddvaL >

oML >

1

ElNEEEEN

1l

TYYPYEY

OldvdL >

C September 2021

ision

Rev

54

tyHighway.com

ini

Tr




pantesal s)ybu |y "071 ‘syonpoid AemybiH Awul) 0202 @

Aa1S3-

1021629 4 08 090 3 dH1.

4ADSLNIOD

uoljisuel] aoys pug

L 4o 1

- [M1S3-UAOSINIDD] @l&

a33]

ALINIHL

An

S3OHS AN3 ANV dNXOVE LNYLS NOISNIL /M

NILSAS 0LIN 311713 ,A4VNOAVYNO

61900 ¥01037430 T33HM
501809 ASSY JOHS N3
1£2019 HOLVOIANI LIH
619819 ASSY Ave
989819 Qvd 3LTHONOD
SNNVIGTIVOS IONOT | oo or B e o | 2000 [avd 3135on00
oM S M Y NI OBAON S5O S
- en. ol cgglo ASSY dndiove
MPIMISIUNOSINGOD [ gzoerelis Weydio 1 | sezg09 ASSV TINVd ¥3AN34
=2t 746819 ASSY ISON
Javiaas 0202/52/9 PIRIION '
_— 1| geslo ASSY NOVHHAYI

SLINN 40 "ON
3dAL ISON
d33ds NoIsS3a
103rodd H3
¥30Y0 SIS
‘ON VI¥3S

SIONIHI 43

[Hdw zol u/us 0oL

dnxiove (9

AT8W3sSY 3SON (9)

TivioNonw ()

¥01031430 133HM B) T3Nvd ¥3aN3d (©)

30Hs an3 (B) WOVHHAYIA ()

HOLVOIGNI LIH (D Aanassy Ava (D)
AIM

"AN3 LNN1E HLIM LOVLINOD 3TOIHIA LINIATHd
OL ¥3dVL ¥k LV dOL WIML ‘[2€] €18 NVHL FHOW SI LHOIFH ¥3I¥YVE 41 "SHOLO3T43A 13IHM

& el b

>

avd 31340N0O

0'd 40 3ANITLNO 9310N 338

looel 292 04 3LON 338
L ol4vuL>
HLONZ1 avd - L.0-.2l w §2'8 ”
2
HLON3TW3LSAS - [.1-L2) w 928 (0% 201 %o
mo
HLONTT 3AIL03443 - [.2-92] W 2672 =%
23
_ 2-
g
b of
w i [i i [i 5 5
3 % ®
3 B B § B lelplalylal)lal
2 = g7 il o
ZL 310N 335

6% G S3ILON 338

"$2£9-€2€ (888) LV LNINLYVYAIA IOIAYIS YIWOLSND ONITIVO

A8 F1GYTIVAY 34V IVANVIN 3A08Y 40 S3IdOD ANV NOILYWHOLNI

‘3LIS NIAIO V LV W3LSAS

V ONIOV1d 340439 SNOILVLINITNOIS3A ANV SOILSIYILOVHVHO 3ONVINHO4d3d LOVANI

[8]

[#]

‘g3SN 34V SYO103 143 40 30V1d NI 318VLd300V SI 3LV ¥iL 1V SHINHOO AIIHNVYHO HLIM ¥314uvE 3LIHONOD ‘0b SLI 40 NOILdI¥OS3A ¥ ¥O4 VNNV LONAO¥d WILSAS OLW 31113 A¥VNOAVYND, IHLIIS ¥
T33HM 41 G3ANIWNODIY “NIN [0°G] 221 "AIANIWWOD3Y JONVHVITO 0¥3Z &
“TIVM ¥31¥48vg ANY dNXYOVE N3IML3g IONVEYITO [0°2] 091 "XV NOILNYD ‘ZL '[8'] 02 A330X3 LON QTNOHS dVTHIA0 13NV ¥3IANIH WOHH dvO WNNIXYIN 6 LNIWLNEY YO TIVM F1LIHONOD
V SV HONS JYNLONYLS FT9VAOWNI NV LSNIVOY A3 T1V.LSNI Avd 3LIHONOD [0°8] €02 ONISN
oL F ¥31YYVE 40 INITYILNIO HLIM "1OVdWI HOV3 ¥3.14V NIHM A3-INO3Y LON SI Y0018 HOHONY 'ONO1 [.0-08] W $Z'5L A8 3AIM [.0-21] W 99°¢ 1SV
3 TIVHVd 38 TIVHS WILSAS 0L 31113 A¥YNOAVND 40 INIMTYILNID NOILAYD L1 HLONITIVNIOIO SLI OL 3¥OLSIY 38 LSNI LINN FHL ‘JONVINHOSY3d LOVAWI ¥3dO¥d ¥O4 '8 1V ONIYNSYIN ‘AVMAYOH 3LIHYONOD "O'd [ISd 000%) BAW 82 AFOHOANIFH-NON NI [0°8]
€02 ¥O Y0078 HOHONY HLIM Qvd 3134ONOD "0'd [ISd 000+] B 82 A3OHO4NIZY NI [0°9] 05} €
‘€ 13A37 LS3L HSVYIN O1 d31S31 N339 SYH WILSAS 0L 31113 advNOAvNO IHL L i ]
"NIW [0°0€] 292
MGTEA (£90029) A3v200L WO "SW3LI AYOSSIOOV FV FUVYMAYVH ONY SNOLLISNVHL “AT3LVEVdIS LOVdINI NOdN QYYMYYIY 3aI1S OL STINVd ¥3ANIH ¥v3Y ¥O4 IAVW 38 TIVHS NOISIAOYd T
AVHO (9v0029) 937200LWO H3AHO "YISWNN TIAOW NI AIANTONI LON 3V STNEWISSY NOILISNVYL ANV dNXOvE "9 )
0100 ISON "ON 1300W y SONvIEOSIad
@3Q713IHS ONI38 LO3rg0 3HL OL WALSAS 0L LT3 A¥VNOAYNO LOVdI ¥3dO¥d JYNSNI OL SANVISI NV SE¥ND TV 40 IVAOWIY SONIWWNOOIY
31avl 3IHL WOH4 NOILISNVHL 3LYNDIAY NV ATddNS TIVHS ¥IWOLSND FHL ‘AMYSSIOIAN JHIHM 'S YIYNLOVANNYI '3AIND NOISIA 3AISAYOY |10Z OLHSYY IHL HLIM JONVITIWOD NI "L
‘S3LON
lo'st] 0zzh
6 )9 310N 33S
@ € 310N 338
o 0} 3LON 33S
]
4 6732 S3LON 335 3dIs 1HO™
< old4vaL
2
>
= o
® o O 0 D O 0 O 0 O3 )

LolavaL >

3ais 1437

<old4vaL >

<olddvalL

C September 2021

ision

Rev

55

tyHighway.com

ini

Tr




3dS-4AIJS1NIOD uoljisuel] aoys puz papuaix3y

“passsal sBU |1y 377 'sienpoid AemuBii Auuu 0207 o

e 7 3dSHADSLNZOD _ @l.m- 752909 HOLOF 1430 1FIHM SLINM 40 'ON dniove (@
Lezolo Aorvsia i 3AL 350N AamSSY 350N
610819 ASSY Avg  HdW esl Wi 0ok 033dS NOIS3a TiveoNow (7
ALINIYL SNIVTEG 31555 TON OG 989819 QvdIUITWONCD T 1D3roudH3 ¥OL037430 133HM () T3Nvd ¥3aNa4 ()
A ' S30HS MPIEHADSLNIDD memw >mMM%/_<MWWwﬁ HAMO 85178 zorsana @ wovHHaIa )
ONF 0FONILX3 ANV dHOWE L 1S NOISNALL (AL - seeens ASSY NG HA0NS ONTYiHIS HOLYOIGNI LH (D) Aramassy Ava ()

WI1SAS 0L 311M3,a4vNOAVNO s 251619 ASSYWOVHHdva S doNZId=Id=d A

C September 2021

¥2£9-62¢ (888) LW LNIWLHVIA IDIAE3S HIWOLSND ONIMIVYD

A8 ITEYIVAY TV TvNNYIN IA0TY JO ST1H0D ONY NOILYIMEOLNI "3LIS NIAID ¥ LY WILSAS

W ONIOY1d 340438 SNOLLYLIWIM NOIS30 ANV SOILSIHI LIVHYHI ONYIWHO A4 1OV
S11 40 NOILdIHOS3a ¥ HO4 . IWANYIN 1DNA0Hd WIALSAS 0LW 3LN3 a¥¥NOAYND. IHL 338 F

'ONZ INNTE HLIM LOVLINOD 370IHIA LINIATHA
OL Y3dVL ¥} 1Y dOL WYL (28] €18 NYHL IHOW S| LHOIIH HIMYYE 41 'SHOLD371430 133HM
40 33¥7d NI 378¥Ld300V S LV Fil LY SHINHOD AIHIIWVHD HLIM HIMHEYE ILIHONOD 0L

INIWLNGY HO 1WA J13HINOD
¥ 8% HONS 3HNLONYLS T18YACIWINI NY LSNIVOY a3 TI¥LSNI avd 31340N00 [0°8] €02 aNISn
NIHM OIHINDIY LON S1 %2078 HOHINY "ONOT [W0-05] W #Z'5h AS IAIM [,0-Z4] W 99°¢ LS¥IT
1V ONIMNSYIW ' AYMAYOY ILIUONOD 'O 'd [ISd 000¢F] 24 82 AIDHOANITH-NON "N [0°8]

£0Z HO %2078 HOHONY HLIM O¥d 3LIHINGD "0'd [1Sd 000¥] BAW 82 A3DH04NIH NI [0°8] 051 '€

“TIYAL HINHEYE ONY dNSOVE NIIMLIE FONVEYITD [09E] #98 XYW NOILNYD 2k 18102 03303 10N INOHS dYTHANO TANYA HIANTA HOBH dYD NNWIXYI 6
"LOWdII HOV3 5Ly

=T HINHEYE 4O INITHILINTD HLIM B
HIONIT TYNIDIHC S11 0L 340183 39 LSNW LINM FHL FONYIWHO4H3d LOVdWI 43d0Hd J0d '8

TATVHYd 38 TIVHS WILSAS 0L 31173 Q8VNOAYND 40 INITE3INID NOILNYD "L
‘£ 13A37 1831 HSYIW OL 031831 NI39 SVYH WILSAS 0LW 31113 QdvnN9avND 3IHL "2

‘Niw 0081 z02
MOTIEA__| (2v0028) ASVZ00LD SINILI AHOSSTOOY THY FUVMAHYH ONY SNOILISNVHL “ATELVHvdIS LOVdIN NOdN QHYAMYYIE 3011S O STINVA H30NI4 ¥vY3Y M4 IAVI 38 TIVHS NOISIAOHd
o) (9+0020) DAHZOOLND ¥3QUO "WIGWNN TIAOW NI GIANTONI LON 34V SIEWISSY NOILISNYH L ONY dnXove 9
H0100 350N ON 1300W “IONYWHO M
Q3QT3IHS ONIZE LO3ME0 JHL OL WALSAS 01 3413 QuvNoayn LOVdI H3d0td FUNSNI 0L SONYIS| ONY SSEN0 TIY 40 TYACWIY SANIWNO0TY
FTavL JHL WOX NOLLISNYAL 3LYNDIAY NY A1ddNS TTYHS HIW0LSND IHL " AMYSSIDIN TTHM 'S HIUNLOVANNYI ‘301N NOISIA AISAVOY L10Z OLHSYY FHL HLIM JINYITIWOI NI
alon
-
o'yl 0zzL 4
6% 2 S3LON 338
1 I~
/ 0L JLON 338
o £3IONTIS \,\
& 930N 338 —
2 3AIS LHOI
=2
. EEE
1
@ / |
o - £ —
= o ; *
8 o e — ) n
il n - A_
= T
/ _
0} 3LON T3S
@ © 0o @ o>
(e)eatonzas
H1ON31 avd - Lo-22l wezg -
2 -
HLONT WALSAS - Li-2] W 9z’ o'+l 201 G o ER[EREER
- - mo
HLONTT IAILDT43 - [2-92) W 267L 4 Ao_u_n_.q.w_._.v
T _ 52
e
— — e _
= f i) i i] A 1 T
] — = — - — A_
3 = - - 5
: | (e [[Dal{[Tal{[Tal][lal[A 5 TN
=} H 4 1] b ol = = =l T -
2 e —
v
T / ! |
/ i
i/ \ N EEE
/
Ao_u_u?mhv ¢ Qvd I1THONOO /IaammmEZ . Ao_u_u_<m_._.
“2°d 40 INFUNG 931on33s(9)

ision

Rev

56

tyHighway.com

ini

Tr




pansosal sybu Iy "0 ‘spnpoid Aemybiy Auuu ) LZ0Z 0202 @

HTIML-HADSLINIOD

uonisued] weag-m .. L€

Lo 4 v M - Fl @u
v HTMLHADSINIOT mv SLINM 40 'ON aniova
194929 ASSY NOLLISNYL 3dAL ISON AT8W3ssY 380N ()
162019 HOLVOIGNI LIH
_z_m_._. 6.9819 ASSy Ava  [HAWZel UM 00L 0334 NoIs3a Tvonon &)
>|—- 889819 avd 31340NCD 123royd H3 T13NVd ¥3AaN34
ONIVET YIS LON 00 R R ASSY TVHONOW o
k ' L1629 RASY ayovE 4300 S3TVS NOILISNWYL (B) WSYYHAYIA (Z)
NOILISNVH1 WyIG-M .LE MPIYTAML-YADS LD 020ZIELIL ue : <) 7 :
01 QYND HSYIN ONY dNX0YE LNYLS NOISNAL /M WEHIo T | wwmmmw ASSY dzmm%qmmwwu ON WIH3S HOLYDIANI LIH (D) ATanassy ava ()
WILSAS OLW 31113 ,AH¥NOAYND Taviazs PR A1 cergle ASSYWOYMHdYId S SJONSIH3d43d JEN

MOTIFA {£#0028) AIFZOOLWD
AVHE (9r00g9) DIFZ00LND
Y0100 ISON “ON 1300
37avL

£ 3LON 338 —,

-

logel s1e

HLIONIT IWNIOIMO SLH 0L dIHOLSIH 39 LSNW LINA IHL FONYINEOSHTH LOYHWI 34084 404

‘SYIHLO A8 0311ddNS 39 OL SHIAINILSYL ILY13H ANV SLNOXMD0TE "S1S0Od "IVHaYYND 01
(9702 0339%3 LON TINOHS d¥TH3A0 TINVd HIANIS WOHS d¥O WANIXYIN 6
LOVdRI HOV3 d31dv

oo

~

€713A37 LS3L HSVIN OL 031531 NI3E SYH WALSAS 0L 3173 QYvN9©avnD IHL

SWILI AHOSSIDOV JdVY FHUVAAHYH ONY SNOILISNYHL "A13LVHvYd3sS
HATHO "HIFWNN 13A0W NI JIANTINI LON 3HY SANEWIASSY NOILISNYEL ONY JdNHOYE

©

"d3ATFIHS ONIFE LO3rG0 IHL OL WILSAS 0LW 31113 a4v¥NoavnD
JHL WOY4 NOILISNYYL 3LYNDIAY N¥ AlddNS TIYHS "¥3WOLSND IHL 'AYVSSI0AN FUIHM

w

-
_IE‘ vl 0zzL

—

lozelvie

< olddvuL >

9 310N 338

\|N 310N 338

FLE9-EZ€ (888} LV LNINLYY43A IDNIAYIS HAWOLSND ONITIVD

AS TGV IIVAY FHY TWNNYIN IA0EGY 40 S3Id00 ANY NOILVWHOSNI "31IS NIAID V IV WILSAS

¥ ONIDYId FH0439 SNOILYLINIT NDIS30 ONV SOILSIHILIVHYHI IONVINHOIHId LO¥dl
S11 40 NOILAIHOS3d ¥ HOd IVNNYIN LONA0™d WALSAS 0N 3LN3 advN9av¥ND. 3HL 338 -

~

LNIWLNGY HO TIYM FLIHONOD

W S¥ HOMS JUNLONHLS I1aVA0MNI NY LSNIVOY A3 TIVLSNI dvd J1IHONOD [0°8] £0Z ONISN
N3IHM Q3HINO3Y LON SI ¥007T8 HOHONY 'ONOTL0-05] W vZ'51 A8 3010 L0-2ZL] W 99°E 1S¥T]
1% ONIENSYIN "AYMOYOY JLIYINGD “O'd [ISd 000F] edi 82 AIDHOANITH-NON ‘NI [0'8]

£02 YO D019 HOHONY HLIM a¥d JL1IUONOD "0'd [ISd 000r] BN 82 AIDHO4NIZH "NIW [0°9] 051 "¢
NI [0'0g] 292

LD¥dII NOdN QuvMEYIH 3AINS OL STINVd H3ANIS WYIY 04 3AVYIN 39 TTvHS NOISIAOYd 2
IONYINHOAH3S
LOVdII ¥3d0¥d FHNSNI OL SANYTISI ANV S8HND TV 40 TYAOWIY SAN3NWOD3Y

HIANLOVINNYI "FAIND NDISTA IAISAYOY |0Z OLHSYY FHL HLIM IONYITdWNOD NI L

‘8ILCN

= QI44VHL > Fas IHON

-
loroel zas
310N 338

HLONI1 avd - Lo-zElw ez

HLONTTWALSAS - Li-22l w ez

-
lovlzor

HLONIT IAILAH4T - [

9z W 1672

@
@
=2
mo
IE
e
=1
T

-

0L31LON m_mw\\

113
—

< oldvuL >

g a8 aAad

{oldveL>

3qIs 1431

FRERP I vyey ¥ ¢ ¢

loerl agel

3 ; —

I

LolddveL >

9310N 338

-

93L0N 338

/ \
\ 6% G SILON 338

avd 3LIHINQD

‘O'd 40 3NINLNO

MMEEEREEEEE:

Sld4vyl >

C September 2021

ision

Rev

57

tyHighway.com

ini

Tr




Notes:

TrinityHighway.com 58 Revision C September 2021




TRINITY
‘ ' Ahead of the Curve®

For more complete information on Trinity Highway products and services,
visit us on the web at www.trinityhighway.com. Materials and specifications
are subject to change without notice. Please contact Trinity Highway to
confirm that you are referring to the most current instructions.

www.trinityhighway.com

888.323.6374 (USA)  +1214.589.8140 (International)





